
( 

(' 

r 

(' 

( 

( 

( 

(,, 

BELL SYSTEM PRACTICES 
Plant Series / 

) 

28 A U T 0 M A T I C S E N D - R E C E I V E K E Y B 0 A R D ( LA K ) 

PARTS 

NOTE: 
When ordering parts from this section, 
prefix each number with letters TP. 

SECTION 573-117-800 
Issue 1, August, 1965 

AT & TCo Standard 

Prepared for American Telephone and Telegraph Company by Teletype Corporation 
©1958 and 1961 by Teletype Corporation 

All rights reserved 
Printed in U.S.A. Page 1 



SECTION 573-117-800 

FIGURE CONTENTS 

1 Keyboard Base Parts 
2 Keyboard Base Parts 
3 154224 and 164234 Intermediate Gear Assemblies 
4 144770 Intermediate Gear Assembly (Noise Reduction) 
5 Bearing Bracket Mechanism (Early Design) 
6 144749 and 305634 Bearing Bracket Assemblies 
7 Function Bail Mechanism 
8 Local Reverse Line Feed Mechanism (8 Level) 
9 Local Backspace Mechanism (6 and 8 Level) 

10 Keylever Guide Plates 
11 Keyboard Top Plates and Panel Assemblies 
12 Ke>'board Hood an-j Mounting Parts 
13 Code Bar Mechanism (5 Level) 
14 Code Bar Mechanism (6 and 8 Level) 
15 Contact Assemblies 
16 154151 and 170332 Universal Bail Assemblies 
17 154152 and 170331 Ball Lock Bar Assemblies 
18 Signal Generator Frame Mechanism 
19 Signal Generator Shaft Assemblies 
20 Signal Generator Front Plate Mechanism 
21 Signal Generator Rear Plate Mechanism 
22 154165 (W/Arc Suppression) 154225 (W/RF Suppression)-Neutral Transmission and 

162892 (W/RF Suppression -Polar Transmission) Contact Box Assemblies 
23 174410 Contact Box Assembly w/RF Suppression - Polar Transmission (Shielded Signal Lines) 
24 Code Bar Extension Basket Mechanism 
25 Cam Follower Mechanism and Margin Indicator Assemblies 
26 158220,159871 and 162342 Auxiliary Switch Mechanism 
27 Keyboard Switch Assemblies 
28 144708 (Function Magnet Contact) and 144710 (Code Reading Contacts) Modification Kits 
29 144997 Figures -Letters Contact Assembly 
30 158807, 170349and 176709 Tape Container Assemblies 
31 163531 Tape-Out Switch Assembly 
32 155990 Character Counter Assembly 
'33 178346 Modification Kit to Equip Keyboard with Answer-Back Control 
34 164659 (100 MA) and 194425 (50 MA) Modification Kits to Provide Synchronous Pulsed 

Transmission 
35 154147 Modification Kit to Provide Local Paper Feed-Out Motor Starting Mechanism 
36 154141 Modification Kit to Provide Electrical Signal Line Break Mechanism 
37 176405 Modification Kit to Add Tape Backspace Button 
38 163775 Modification Kit to Provide Repeat on Space Mechanism 
39 162731 Modification Kit to Provide Keyboard with Time Delay Mechanism 
40 164502 (End of Message Generator) and 172945 (Answer-Back) Modification Kits -See Figs. 41,42 

and 42. 
41 164502 (End of Message Generator) and 172945 (Answer-Back) Modification Kits- See Figs. 40,42 

and 43. 
42 164500 Resistor Assembly (Part of 164502 Modification Kit- See Figs. 40 and 41) 
43 172948 Resistor Assembly (Part of 172945 Modification Kit -See Figs. 40 and 41) 
44 164426 Modification Kit to Add Horizonta I Tab Disabler 
45 
46 
47 
48 
49 
50 
51 
52 
53 

Page 2 

Coding the Keyboard Answer-Back Drum Blade 
176395 Modification Kit to Provide Lock Bar Reset to Answer-Back 
Remote Control Speed Shift Gear Mechanism (60 - 100 WPM, 7.42 Unit Code) 
195154Modification Kit to Add Three Speed GearShift to Keyboard (60-67-1 00 WPM, 7. 42 Unit Code) 
Gear Sets 
Keyboard Co bl es 
Time Delay Reset Mechanism 
Tape Container Control Components 
199070 Contact Box Assembly 
Numerical Index 

PAGE 

3 
4 
5 
5 
6 
7 
8 
9 
9 

10 
11 
12 
13 
14 
15 
16 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 

33 
34 
34 
35 
35 
36 

37 

38 
39 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 

<'') 

·~ 

~ 

'") 

) 

) 

•.. ) 



., 
0 

(Q 
<I> 

w 

r 

., 
-
Cl 
c 
;;o 
m 

-
7': 
m 

-< 
co 
0 
)> 
;;o 

CJ 

co 
)> 
(./) 

m 

., 
)> 
;;o 
-i 
(/) 

,..,. 

~ ~158251 

170358 

r-.. 

(R)./e---J 

~. 

--/l~ ' I 

154085 

Note: 

For Cables and Components, 
See Fig. 50. 

.~ 

L.......V 

I 
154076 

I 

~ 

·~ ;\ 

..,;/ 

'\--..--- 152045 

~ 

i7i 
(/) 

,-
(/) 

m 
() 
-i 

0 
z 
U1 
'-1 
w 
.!... -'-1 
I 

co 
0 
0 



"U 
0 

(Q 
(J) 

-!>. 

, 
0 
c 
;o 
m 

7\ 
m 

-< 
"" 0 
}> 
;o 

0 

"" }> 
V> 

m 

176702 I 

0 

86774 _, ~ • • : 'f---151631 
2191 -* / . ' I 

I / ·, • •111017 l~ @1-
2191 / I ~ ~J 

158252/ ~ ~; 

151335~ @l 
2191- c:Sli 1 

-A~ ~151416 /ul .. . . 151442 ............... , 
158250 ,· ,· -, 2191-..............® 

/~ ·, 
1
-158251 158252 I I 

/ 

/ 
/ 

/ 

/ 

. d with Multi-Magnet *Peculiar to Unit Equ1ppe 

Reperforotor . ui ed with Remote Control **Peculiar to Unit Eq. pp 
Gear Shift Mechan•sm 

#Not Part of 176675 

l/) 

m 
() 
-l 

0 
z 
Ul 

;j 
I 

';'l 
00 
0 
0 



( 

f 

( 

( 

( 

( 

(c 

151632--t 
2191-......____ I 

8330 ----...__ ~ 

154662 ~ - 151126 

I ) /10/827 r-eo o- -fl:\1_@) 

r-C *163440 I [*163460 

I ~ -~ I I 
I I 
I I 
I 1 '------------ : 

I 1------- I 
I I -----
1 I 

ISS 1, SECTION 573-117-800 

' 

(REF. Gear49~ 
-#151724 SEE FIG. "" 

k-,/'2669 ,_ __ :-:t"~>._ ~/2191 
Uo> I •.. ~. '~ ~~~ I f :' ( J i f 1--;\ijll 

: I : •. \-~/·I ,/~ I ·-:. ~ 151631 / I --~----..J // I 
~/' I !Jll-- j / 154663 i 

: I .-_!"?--... 
1 I 
I I 

~~ 

~~~~--J 
I ~#151712 

FIGURE 3. 154224 AND 164234 INTERMEDIATE 

*Peculiar to 154224 (7.42, 8.50, 11.0 Unit Code) 
**Peculiar to 164234 (7.00, 7.50 Unit Code) 

#Not Part of 154224 or 164234 

GEAR ASSEMBLIES 

0 Unit Code) 8 50, 11. 

r:~ 63440 (7 · 42 ' • 1 159341~ '~,/ 1 
I....Jf!Jt j) --144759 

)b! i,! ()- ,;@:, ---=;~:;6 
144760 \ ·~ jj : @==·117535 

'- """o · 1 @ 158828 
(REF. Gear49~- 2191 

151723 

~ ~26~35826 .,@' 0-------
3598 // 

/ 2191 / 
/ / 

@ @@__// 

/ 

I / 

125015 

/ 

-----­
<// 

125015/-e~ 
151442/ 

l 1/6970 

: ® 

I 

®-*144769 

SEE FIG. ·-~ / 

r--- - - -;;~~r.:.-::,..-- c;;;,-~ 
I ,(;.- /f;;.: ey~~- ~ 

', ''•-;''- /' I : , '- :-J/ 
I \·c·,-~/ 
L 151630 

_--.:. ___ _ 
-----l 

I 
I 1-------- 1 

I --~---J I I 
I 144761 1 

*Not Part of 144770 

FIGURE 4. 144770 INTERMEDIATE GEAR ASSEMBLY (NOISE REDUCTION) 

Page 5 



.., 
G) 

c 
"" m 

"' m 
)> 

"" z 
G) 

"' "" )> 

n 
7\ 
m 
-I 

m 
n 
I 
)> 

z 
-
V> 

s: 
~ 

m 
)> 

"" r 

-< 
0 
m 
V> -
G) 

z 

1~ .. 151725 

~-**2669 -------' T .. 19516~1 I 160~ @~. 
<!) 

I 

I I 
I J 
I / / 

I // 

( 
I 
I 
I 
I 

/ 

/158271 

152887 

~7'' 
®-

a'!/ ____ _ 

/~ 

rd~*2191 
*151632 

/945401 

ti 173645 

'--~. I w 

*:Supplied w/158075 and 195165 
Part of 195154 Mod·f· t• 

5 
. ' Jca lon Kit 

ee F•g. 48 

----

V> 
m 
n 
-; 

0 
z 

~ 

'-J 
I 

co 
8 



" 0 co 
<D 

" 

""" ~-J 

"'T1 

-
G) 
c 
;:o 
m 

"' 

.,. .,. 
" -1>-
-.o 
0 
::l 
0.. 

w 
0 ..., 
o­
w 
~ 

c:o 
m 
)> 
;:o 

z 
G) 

c:o 
;:o 
)> 
() 

7' 
m 
-i 

)> 
V> 
V> 
m 
s: 
c:o 
r 
, 
V> 

!"" 

eee 
wz~ 
00-!>-
~ .. ~ 
~ "8 t 
-t-t:+-. 
Q o" Q 
c ..., c 
::l ~ ::l 
-· -!>- -· 
ut :!::1 vr 
0 -!>- 0 

""0 '{) ""0 
<D 0 <D a ::::1 a 
~- Q_ ::!". 
"w" <0 0 <0 
0 ..., 0 
:J ~::J 
'-"-1>-0. 
0""0 
0 <D 0 

'< 0 '< 
0 "' 0 ro ~- ro 
0 0 
c ""c 
~ a ~ 
<D 0 <D 
::l "'::l .. <D .. 

3;3 
0 ~ 0 

oro o 
"' 3 "' 
"' o-"' ""0 -""0 
CD -·CD 
CD <D CD 
o.."'o.. 
w w 
0 o-
0 0 
0 0 

"' "' ""0 ""0 

2.. 2.. 

,...,. 

®,159404/0 

161882 

. 
~ ~ 

~/~"'151630 
r-;:y \_ 21 91 

-K_}--- 70314 )@ 305635 
o 1/ CD 144753 

;p--

--© 1
19655 i 
rei( 2;91 

151632 

Supplied w/144753 
tO\ and 305635 

/\V 

2191 IO/ 151~@( 
158745/ 

@305633l/; 
//// CD173508 ;I ~ 

I l/eQ 
1 156226...._,_~,,/ / _..0 Yd 94540 Supplied w/19.35···65 
I ~ /'' / #f '\ 
: ~ ·~ ~:cf ~ 
I

I 6f9 @~ ©~~Qb·',/ 1 

109356 ~® 
I ~ "'~99 @XJ 3640 

I ~ • · .. 
!/ ~· . 15~~~~} ®193565------- '\\!• ~ --

\ 
144992 

I 
®144755 (7-1/4" Long) 

80402-~ 
/94540 Supplied w/193565 

~/ 
I 
I 

~ ~:/• _______..®193565 

':, • ..® ~D 
"·' ~ 

·~ 

VI 
VI 

~-
VI 
m 
() 
-l 

0 
z 
01 

" w 
I 

-
" I 
00 
0 
0 



SECTION 573-117-800 

Page 8 

151687 

/ 110743 

//77039 

'®~--'[) 

119653~ ttJ 
154092 ~ 

~II 

~ 
154092 

**154066 
~ 

**154067 

I 

FIGURE 7. FUNCTION BAIL MECHANISM 

~/16233:3 

I 

*Peculiar to 6 and 8 Level Units 
**Peculiar to 5 Level Units 
#Not Part of 170413 Assembly 

,, ,, 

'') 

) 

., ) 

) 

~,) 



( 

( 

( 

( 

( 

( 

l 

ISS 1,SECTION 573-117-800 

9262
6 

r®-3598 

(Ref. 151632)'-----..·"1)~ 
(Ref. 2191)~1 

"'-~ 
L 

\ : 151631 ~ 1 ~50932 153249 

151692 ~& : ~/ ®- I 
" 21?1 ~_J /'/ ~ 2191 - 8o-tt:> < / $- I 

- - ~- I t)- -- __ ..-- ~ - ~~ 
ill_, rl~ 3d98 

1 
I ~-93758 

I IJ I I '+IJL I -153 --~-~--+--- '- 247 
••• -·····' : "" ------. - (J. ( -- • ' • __ ,, ® ,:::-~ .. -.._..,__..,_"" ._. .- ''-.. .., I ";"".;::·--"'-;~ ,} 153248 

:-----., 
"'''''--'---_(Ref. 154092 

See Fig. 7) 

(Ref. 158000 
See Fig. 1) 

..... -....,.-.;.:.:.:.•· ~170494 

FIGURE 8. LOCAL REVERSE LINE FEED MECHANISM {8 LEVEL) 

~ --2191 

151722- @I 93758 

~ l I I 
m 1 153266 @ 
"ij I ~ 151722 2191-@: ~ 

( '-- - ' 153248 
-, -- ~ I /2191 - @ '* ~---1 I --

... +·'~ I ----- __ J (Ref. 158000 
/ ..£. .;:::·· I See Fig· 1) •••• ~ ''-,,,-!._, I 

~ .. ------------ .. ··~/ 
\...-.._-.._""-- ""',,,,,, •• •• I 

'I''""--- ,,,__ ... "" \. -----.--..,..,__..,__-;.;,-__ '· ;.. 
I I ~-.._-.._..,__..,__""--- __,:• 

: I ..._,, ""'"''''''""-- _.;::•;/ 1~ I '-h--... ,..._,,:::..~·· :} 
,,,,,,. 151722 

119651 
\ 
® 

I _.. 
® 2191 // f!l/ / 

/ 

:t-7002 .:: ~I 
·------- r - ._J 154227 4092 

_.:._,,,,..._, ----?~ I ------- 170396-' (RoL 1.' -"-· ---~ __ _ 
Soo Fog. n ~ - - -

I .. ~:;_~--,, r- - - - - j 
l l• --"iJ"·'·~.,'-~ .... ~~._1--
1-.,,,..______ ,. ~ - '..>i\._~ :-~1 ----- ,, __ , ________ ---~"\~ " 

(Ref. 170395 "'"'-.,,~ 170496 •• ::;7 
. 7) •"---- [I --- •. .-.• Soo '''' <., 'h, ·~·~:·· ~,,,,,_/_- I .. ::-~ } 

/ I - -- -,..!:;~~-· 
(Rol. 154016 l;::::..s::__(RoL 1541 ~ 
See Fig. 1

3

) .// See Fig. 
1 

) 
l.:"t:,',/' 

~· 

/ 

-,. 
/ 

1195~3 ~/
4065 

82860 4i- . 
~~ //-, 

/ 

</ 

(Ref. 15?>000 

151722 See Fig. 1) 1) 

I I 
~ _ •• -::__--4.." 

2191 ~-..... ~~ _, 
"'-<$ '_5> \ 

... .-+·······:·· ·?_..J~:::: \ 
~-~ _..;.:· .. ·· ') .. ~ /.:·· .. ··· :: : i~~............ ...~~,' .: 
~ ~:::::--_) 
~ •• _:.1) ......... .. ._ .. 

FIGURE 9. LOCAL BACKSPACE MECHANISM {6 AND 8 LEVEL) 

Page 9 



SECTION 573-117-800 

170454 (Mark9d PS) 
151045 
/ 

154197 
I 

9 

r 
11~17608 

% 

T-151659 

~2191 

®-8330 
I 
I 

-------- 5 Level--------, 

> 
/ 

~:__2191 
151630 

r--
I 
I 

163585 

l 
I 
I 
I 
I 
I 
I 

--_J 

l_~ 

I 
1274 

--144743 

.----------- 6 and 8 Level 

<.- --

151224 -------~ 
I 170406 /// 

~@-E!-;v/ 
3598~ 

1 19651....__,1!s1J_ 

/ 

/ 

~/ ~// 151224 

@~ ----'-~@~ 
170407 3598 

FIGURE 10. KEYLEVER GUIDE PLATES 

Page 10 

·~ 

''.'. , 

') 

) 

0) 

'\>.) 

,;) 



(
. 

' 

( 

( 

( 

( 

( 

(~_ 

1 79991 (Red) 

® 79990 (Black) 
_79992 (Gray) 

:::=:>Supplied w/197928, 

ISS 1, SECTION 573-117-800 

~. *151661 

~ 197929 and 197930 
91684-~A 

I 0 
I 
I 

~ ~·144590 

)(2
1 I 

I 

*147033~ o 0 ~/ 
93191 

\ 

~ 
0 

I ~ 

eb 
1248..-----1 

~-~~A::-// 

v/ (i;oo \ 
(Ref. 164127 

I 

~~--) ~ 112498 

1 
See Fig. 10) 

__ , __ I I IP I -~ ----=r===-=-' (ii; : .,~- ....... .,..._ ___ 
,~~--.. / .. -t--, - ....... , 

• .Le< .... _,_ 
Cl.) CJCVc 

' 
•' _.. (,:::).' ............. ~ 

l) ~;;; \ /};/ -~-:~''" 
~ I '/ , )._,-#~ , ' 

I 
I 

~ 
~ 

// ~ ~" c- I 1 .-.....,'(,..,., /, ,~ ........... " 

&,~:~:<~;~~;:}~;;:;~""' 
® ... -;-·--- \ . ,., /~ 

I 
I 

91683-@ 

1 97928 (Red) 
197929 (Black) 
197930 (Gray) 

+91684---~ 
\ \ 

~ 
I 
I 

•••• ·::./ ;::"' ~._144702 ~! 
••• ·'Y"" ~,-:..~ I; -=- --

\ ,/ ,/ .) •• -·r.!- (.:.• ----

1 ••• ·::./ / / ~~"? -- _'!_ 
I ,.// ,.··· ••• •(-, I . /'\ 
r'-" •• ..- / ;( <>' I • >' /;...:c: 

••• -};- .• •" .Y •. I ;/ c:/,/ 
{ t_ ·." / !.- , I ,._. 

\ -:,":::: ::- / ( -.::.::- I /;/ 
.__....,-- -_::- / ' I // 17032 ,.._~ __ c..::: / 1 ,' /•" 9 (Left) 

,,,.;:: .. /•" 17 

/

""-"<:.: ,.._::::_::::::- ,V / ;/ -0330 (Right) 
,,,,~~~:::_~(:)>""" - ,-- ---

(R f 

''1*1 It\ 

e • 144743 ,.,._,~:I 
See Fig. 10) ~ 

179170/, I 
I ,__ 

\ f~--~~---
(Ref. 170400, >-~J •• -,---:._----

r------;:::::-:-----~S:.':ee F" 1 O) ~ /;\- ~:.:-' ---,;:,_--~ I 179170 lg. :' ~::'<-' ./ )I ---.1 ---
- 'I ···' 

+91684 ® 1 /(:}I / /-;.-:J 

I 
B ( ::> 1 • /:-.(.·"· 

. I •• •• ---, I <· .. ~· 
"""' /';--.\.._ .. --{~'<->· \ >>.;-/ L~ rsl = / ~J, J I ' / // """" """ y - ' / (~~~-~_::: /~<;::-··· \ \ I 

0''-'--::.._-::.._:.._~t_:,/' 1 \ o_.~--,oy G ~/ 
179170~ \ 1 tPo~~ ~ 

'. ~ 70322 (Red) ~ \.,.o., / 1 70403 

g. L! 70323 (Y o_,. .r.J:;;;; "'
4

"' / \ -116698 ellow) ~-'C..l./P.-% G \ // I +114478 
I -~- I v/ ~ 

173221 Left Panel Assembly 

+Supplied w/118659, 
160369 and 160370 

r--- \ ~ 
+ 114478 ~- - j 

1
1160370 ' ~ I ~ 

,-,.I +114478 -~ 

' ~----160369 
,,_ i/ ~ 

155753_--t? 

® 
Q 
0 170499 Left Pane I Assemb I y 

170405 Right Panel Assembly 

*147127 Modification Kit (Specification 50159$) 

~ #part of 144741 Cable Assembly See Fig. 50 

FIGURE 11. KEYBOARD TOP PLATES AND PANEL ASSEMBLIES 

Page 11 



SECTION 573-117-800 

, __ 
\ 

154204--@ \\ 

\ \ 
\ \ 

( ....................... '\ \ 

.... · ').-.~ \ .. ,'/ \-"'-....... \ 

........ / ./' f·> ~1 

~· ~r- "-. 

.... / ':.:::r .. 
:·· 

... : 
~:=..' 

~-:---::l~--------r-~i~ __ ,)~· I ,,_. 
(Ref. 164127 
See Fig. 10) 

154202 

~ 
\ 

-- \ -· 

;1--
151376 151391~51389v\l 152051~ 
151390 

I 
I 

I 
I 

I 
I 

" I \ 

I ' 
I ' 

I 

-154020 

154204 
G:J./ 
~ 

' \ 
\ 

, __ \ 

/ ""'~-' . /' .. ~: 
/.{~ 

:~;:(; 
(Ref. 154111 
See Fig. 10} 

151722 / 

2191 I C~Y 'L I'll ~
. 

, ~ 
1635

11 

fn\.// 1632r:~./~-zt, ... 

Page 12 

(ff!' & ,. .. / 

2191 ,fi 

154057 
Peculiar to Units Not Equipped with 
Noise Reduction Parts 

~ 15\ .@ [ , 

\ / 

51442 -~ <'.) 154203 1 .............. ~ / ® 
t: .. :::.:::.":~-,_.,_":":-,_~ 0 

.. ® 

-~· .-;Oil'' '7002 
~ 2191 

151632 

'\ ---~\ 
/ •) : ) __ (Ref. Frame 

,/.) 'jt See Fig.10) 

L/,~/-
'",;: "-;/ (Ref· 163585 

•••• -·/ See Fig. 10) 

.l ~ :! ,,, 
_.:1 '"/ v 

:"\. . ..,, .:-- : ~-, 
I <, ;' :j) ' , "" :· ;/ ::' _., \ 

/ ~ ....... ,,., ..... "~ , I 
/ '" ... ,'f)::·~ ,. I 

"' 0 ...--~·•''' 163512 ... ,.,_,_ '( ,•:J: .,., 
-'"'"/ ;;> l.. ;-........ ~.-- Gf' -© 151722 

FIGURE 12. KEYBOARD HOOD AND MOUNTING PARTS 

·'~ 

'~) 

) 

) 

,) 

·,,J 

.,J 



" 0 c.o 
CD 

w 

"'' 

, 
G) 
c 
"" m 

w 

n 
0 
0 
m 

"' )> 
;;o 

s: 
m 
() 

:r: 
)> 

z -V> 

s: 
~ 

01 

' m 
< 
m 

' 

,..., ' I""' '~ 

119649 

8161440" 158103~ """I 158093~ ~ 119649~~~ 

~
309 \ '/ 

1194452/ ~ ~ '' 
158094 - c! -----~-~-

*154129 
*144774 

158087 ~ 
158088\ " 

*144990 ~ 

" 

~' 
""""' 

151632~ 

151630 ""' 
, ___ 2191" ' 

; :::::::: :·" "\~ 
: /1 ~ 
I // : 

I 

NCTE: 

'~ 

~*144745 

See Figure 15 for Lock Bar and 
Associated Parts 

*Peculiar to Units Equipped with "Letters" and "Figures" Shift Code Bars 
**Part of 154351 Modification Kit {See Fig, 21) 
#]78490 Modification Kit (Specification 501035) 

Vi 
(/! 

.. 
V> 
m 
() 
-1 

0 
z 
01 

" w 
I 

~ 

" I 
00 
0 
0 



-
Cl 
c 
;;o 
m 

() 

0 
0 
m 

m 
() 

:r: 
)> 

z 

0 

co 
r­
m 
< 
m 
r-

e -
~~~ 
I 

170371-------- 0 ~ ) 

~ 170375/ 

@@ 0 
@ 170370~ 0 

® 

*Peculiar! 8 

151630 

2191 ~ 
7002~~ 
~! 

~ 
' 
' 
' 

49420 
I 

'~ 

**170325 A~ .
1
.Level Units 

#p XI lory Code Ba ecul iar to 
6 

L 
1 

r Assembly 
eve Units 

' I 
I 

154008---

~76081 
@-~/154071 

~112631 

'~, 

''\ 

ll> 
m 
C) 
0 
z 
l11 

(;j 
I 

'-l 
I 

co 
0 
0 



('" 

( 

( 

( 

( 

( 

(, 

ISS l,SECTION 573-117-800 , __ 
't.il­
®--

6?--- 155753 ~-

151632 
2191 
7002 
121244 
7002 
3598 

r:" /' /" ~';' /; I ,/,,.:}}?;,:~:: : 

,(,/·;:::;"',.:~?""/·.,/; f;,.fS;:iJ'r.a' !¥.;}\\ ': '\ 
'• ••••• •/' ' ''' ,Lr,~' I " 

I
I, .••.•• ;·•/' I < "' 1.'/.l' I,, ~ ··• *- / : :::.,,>fF (!l 

1 r·1 

I' ( ~ ,,,... -,,...:- ~ :;lzii" ,/'' 
1: •,./J / {'l."i~ / - - : ; : ,,, ,, 
.•. ,./ .. ;;·,,~v --\.JY~'~- --

~
' 158277 

AI 
r-~ 

1 158275 

158231 

FIGURE 15. CONTACT ASSEMBLIES 

162335 ®-
~-

158228 

158226 

158299 

162344 

/158275 

~-~158277 

178790 

-- /158275 

~-~/163442 

Page 15 



SECTION 573-117-800 

152893--~ 
110743~~ 

~ 

154239---...__, 

/ 

I-- 154238 -
I - / ~ 
I Q - - - QJ 125011 ~ 

.J I!P -I!{J__ //110743 *170374 

(jJ @~~___....---151152 

~~156574 

I 

/~ 
~~ "'-110743 
leY" ~ 1 92681 

#Peculiar to 154151 (5 Level) 
*Peculiar to 170332 (6 and 8 Level) 

FIGURE 16. 154151 AND 170332 UNIVERSAL BAIL ASSEMBLIES 

~ //< 
/ 

"'''34' -------a 5-~ =~~~ 
~ / 

/ -/ > 
/ ~@:;----- 3640 

,- ~ ----152893 
~0154086 (42 slots - 5 Level) 

Page 16 

#..@'~3640 ~~03640 
~152893 ~0152893 

l_g2170380 (52 slots- 6 and 8 Level) *Peculiar to 170331 (6 and 8 Level) 
0Not Part of 154152 or 170331 

#Peculiar to 154152 (5 Level) 
##used with Earlier Design 154086 

FIGURE 17. 154152 AND 170331 BALL LOCK BAR ASSEMBLIES 

,,, 
') 

,., 

') 

)
~~ 

' ~ 

J" ._"", 

J
' 

' 

'q 



('" 

( 

( 

( 

( 

( 

(_c 

154033 

ISS 1, SECTION 573-117-800 

74805 

1 112626 

If 2669 b: 
I~ Y!!!J 

~> ~/®Y 

2191 

154101 

151442 

*Peculiar to Units Equipped with Synchronous 
Pulsed Transmission (See Fig. 34) 

FIGURE 18. SIGNAL GENERATOR FRAME MECHANISM 

Page 17 



-c 
0 
co 

(1) 

., 
G) 
c 
"" m 

'0 

V\ 

G) 
z 
)> 
,..... 

G) 
m 
z 
m 

"" )> 
-l 

0 

"" 
V\ 

:c 
)> ., 
..... 
)> 
V\ 
V\ 

m 
s 
"' ,..... 

m 
V\ 

SIGNAL GENERATOR CAM SLEEVE 
SHAFT ASSEMBLY ASSEMBLY 

154163 154154 
164349 163368 
170099 170098 
170334 178142 
178785 178795 

GEAR SLEEVE 
UNIT CODE ASSEMBLY 

154032 7.42 
163519 7.00 
154032 8.50 
154032 11.00 
178787 7.50 

150026 

~62886 

*Part af 178346 Modification Kit 
(See Fig. 33) 

**Part of 144708 Modification Kit 
(See Fig. 28) 

120824 

#Not Part of Signal Generotor Shaft Assemblies 

l/l 
m 
() 
-l 

0 
z 
(.]1 

'-1 

<r' 
~ 

'-l 
I 

00 
0 
0 



"0 
Q 

(Q 
C'D 

'>() 

f'· 

., 
G) 

c 
"' m 

"' 0 

V> 

G) 

z 
)> 
r-

Q 
m 
z 
m 

"' )> 
-1 

0 
"' ., 
"' 0 
z 
-1 

"0 

' )> 
-1 
m 

;;: 
m 
n 
I 
)> 

z 
-
V> 

;;: 

/ 
/ 

/ 
/ 

/ 

I"· 

/ 
/ 

/ 
/ 

/ 

,/ 
/ 

/ 

~· ~. ~ 

154217~-< '· . VI . .c_"r:' . ? .~· 119651 

80581 ~ ~ ~~ 
---® 119648 ~ .,. 

156516, 1' \ ® I 
-- 108370 "~iii~ \ CD ' " . \ 154010 

154041--_ c:? D , ~ 156509 

.:::: __ 
t:f[) 0 / ~-- 1541().5 

/J1!]1 0 ~ / ,. ~ 119648 ® 
< 

1
""''6"' .,, 0 ~ ~ 1565 .~ ""-.3 -- '<,) v 16 " 598 

-- ---- / " 1""'47 '-.._ 108370 tB:> 110743 

--""> --;~ 151;22 1 ~ ~ ~ -.........1613

46 

// /'/
7 

o(JJ ~ /'~·"'~~ -.........150923 

/ ~ .,/ // "'(JlJ /154018 ~ // / •]20489 

/ ~ 2191 

OQ/~-® ~ 125250/w ~ - ""·176354 

~ //~~ ~70386 
/~ '// ~ 

2191 l //~<1)~~ ~ ~---- 11 
I> ~{ .<e),r ® - / . ,- / ~ - -/ ~'"' iii"-- ~ // / ~---///'<.U.Y l... __ 

/©>® ~ / ~ ----- **154014( ---- • 9 Slo• 

~' 

rtf I Jfi ~ ~ 170388 (12 Slo~~ 

1d2o ,,.<!_"',.,; ,® ~ -~ j 

Transfer Levers 
120870 

2191 \ 
(5 Level} (6 Level) (8 Level) 

T 154040 160090 160090 
r 154040 160090 *170390 
a 154040 160090 
n 154040 160090 160090 
s L 154040 160090 160090 
f e 154040 160090 170383 
e v 154!140 170381 170331 
r e 160090 170382 

r 160090 160090 
s 170086 160090 ~ 

154178 

'~ 

Slot 

No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

.... ~170382 
*Peculiar to 6 and 8 Level Units Only 

**Peculiar to 5 Level Units Only 

Vi 
V> 

~~ 

(/'! 

m 

q 
0 
z 
t.n 

(j 
I 
~ 

'I 
I 

f3 
0 



-u 
0 

(Q 
ro 
N 
0 

G) 

c 
A! 
m 

Gl 
z 
)> 
r 

Gl 
m 
z 
m 

"" )> 
-1 

0 
"" 
"" m 
)> 

"" -u 
r 
)> 
-1 
m 

m 
() 

I 
)> 

z 

**125011 

**3640 \ / 

**152893 \ ~ 
I © 
~ // 

/ 

** 156558---------

158268~ 
Early Design 

-1 
/I 

I 
I 

Early Design Parts 

ePeculiar to Units Equipped with Multi-M t R rf 
*Peculiar to 6 and 8 Level Units agne epe orator 

*;19380_2 Modification Kit (Specification 50121 $) 
Peculrar to 5 Level Units 

##part of 154351 Modification Kit (See Figure 13) 

tl> 
m 
() 
-I 

0 
z 
ll1 
;j 
I 



(" 

( 

~ 

( 

( 

**154226-

u 
( 

( 

t. 

I 

#163536-0 

ISS 1, SECTION 573-117-800 

~~151180 

151820 ~ 

1293.......... ~" + 179800 
110743--..... ~ , li--125126 ..............-151171 

154042-~---~91--~~--
//~/, I 

// I 151182 ~ 156663 : 
( I * I 

##~I 1% : 154166 ~ 0_; 1293 I 
I I / I 
I : w 1107431 +195241 

X
lj 151880,.....1~ l __ ~ --+154045 

~ -~ v 
I ~~, 

I Q;""""'~o / IV 
1541 94 ---- 0 il> 0 154043 

@ I 

151152--tJ : : 

3640-~ ~~·1! I Lfili -j 
~-1).~~ I 
11,/jl ~ 

I 

_.-##154130 

r-- 0 
I - ' -.J 

~95648 

156~ 
~ 

'\. 
*86304 

~ 

~ 

136404-- 153817 +Gold plated contacts for 
low voltage operation 

1 95186 (7 /8" Long) ~~5187 (1-1/2" Long) 
*Not Part of Contact Box Assemblies 

**174491 Modification Kit. Also, 
part of 154225 and 162892. 

#Peculiar to 162892 
##Peculiar to 154165 

FIGURE 22. 154165 (W/ARC SUPPRESSION) 154225 (W/RF SUPPRESSION)- NEUTRAL 
TRANSMISSION AND 162892 (W/RF SUPPRESSION- POLAR TRANSMISSION) 

CONTACT BOX ASSEMBLIES 

Page 21 



SECTION 573-1 I 7-800 

Page 22 

151880-~ 
125011---® I 

I 

/~ 
17441 4 I 

I v/"1 

®-3599 

~---3640 
I 
I 

~~1511M 
151872----. 

151171 1293-; ~ / 
110743-..._..J., 125126-~ 

~ 90791-

1 
/ 151182 . 1 

154042 \!) ~-156663 : 
1293-!jl ? I 

110743-, ® __ ) 
I / /~ /'l ~~_,_154045 174421 I / ~~~ 

4 -~ // . a. . 154043 17441 I // (11;1 ?-..._ 0! 

v -~ . 
151152/ ~ I I ~194 

3640/ I L 
I 
l_ 

174416------ ~ 156664 

~ 
C@@b 
/ 

*86304 

*Not Part of I 74410 

FIGURE 23. 174410 CONTACT BOX ASSEMBLY W/RF SUPPRESSION- POLAR TRANSMISSION 
(SHIELDED SIGNAL LINES) 

"1 

~') 

~) 

) 

) 

,} 

'~ 



( 

( 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-117-800 

151630- ~ 2191-! 0 -159897 

'- ~ 117~1 9057;;/-- • ,~--159899 
45815 " ///

1

~-~ 
74807 ~ @) : ~ --~58136 

'-.,_ ~ I 1'-. / 

@' 11964(\158118: 158122 
I '- I / I~' ..__ ~ 151630----~ : -- ----, ..,@11-·~ I A/ /~'7002 

2191-~(~ i ® '<!!\ 2191 ~~ " '~ : 151630 @5. """" 

0 
151631~ J.~~ ! ....... ~~-//~-/ "'73008 158011 

if .. 1 158115 119651 /~--

158141 " 2191, ' \ ' " -: " " " 125241 A 158119 : _,...,_ ,- 158123 

/~®~'\/~--
'\ / /~ 

119649 __ --.//119651 

•!76436~ 

158117, 

""~ 158120 
I'"-' 

:""'-
151103 

158061 

--~ 158060 

~ 

*Mechanically isolates the Reperforator from the 
Keyboard in the K-T position. 

FIGURE 24. CODE BAR EXTENSION BASKET MECHANISM 

Page 23 



SECTION 573-117-800 

(Ref. 158163) *151630 ..___ ~ 

1210 I *2191,, ~.~ 
/93117 I *41675~ 
~- 1 _.---"' 3599 _ "'-~ 

&-:.-.--/> ""' ® // 0_~;::/;.l~- ® 1 

I 1 ~~ '•' .A' ( 

: : :.~~···· 7 / 1 /158162 
:: ...... ,::>i ·" ~~"' ,) 

---!.• • /' ~ ~ 
/ I 

158164~/-~ .:;-~ 
102057----..___~t~ ® 

~ --------55669 

158161 Margin Indicator Assembly 

151631-f 
I 2191~1 

7002'---... ~il 

'------$ 
2191\ __ :_.--" 
3606 ,-- I 

\ ---- I 

--~jiJJ 

158148 a 158150~. ~~ 
\ ~1 -

#657--~ 
~~ __ ;;// E~1 ·~ 

/ 8330--------- I 

" ~~ 
---158149 @ 

151632 €?; : 
2191~~u I 
7002 - : 

~ / ~ I 
/"'/ ~..,. I 

/' 
/////' 

/' 
I /' 
I _./ 
v.-
158160.-----

\ 
.@' 

//\ 
__:~,.,/, 

158151 

<¢) 
'------151631 

I 
®_-2191 

1 7002 
~~121242 

w 
~-._J 

170337 Margin Indicator Assembly 

'if-151630 
1/2191 
~ /7002 
®/ 158062 

I I 
~ 
©~ 

*Not Part of 158161 or 170337 

FIGURE 25. CAM FOLLOWER MECHANISM AND MARGIN INDICATOR ASSEMBLIES 

Page 24 

,,., 

•'} 

") 

) 

'')' 
'4;,' 

~l 

.. :~ 
'"'4:' 



( 

( 

( 

( 

( 

( 

tL 

jFJ 
----~ -----305757 -- If?. ~

/ 83814 ®' 
153839--- ~ 

0 

~-151629 I 
I 
I 
I 
I 

/1 : 
./'_, : I 

158206-cr/ 

1 

~ 

1/ I 
I I 
I I 
I I 
I I 

158210 

I 
I 

~~306732 

,--151632 

~l)/2191 
I 
~/7002 

I 

ISS 1, SECTION 573-117-800 

~6212BK (4" Long) 
[?6212W (4" Long) 

1-151631 

@--2191 

®--,7002 

---J 

*Includes the mounting bracket which 
is spotwelded to the housing. For 
applications not requiring the housing 
the 164107 bracket should be ordered. 

#Part of 160393 Cable Assembly 
See Fig. 50 

For Auxi I iary Switch Cables 
See Fig. 50 

FIGURE 26. 158220,159871 AND 162342 AUXILIARY SWITCH MECHANISM 

Page 25 



.,., 
G) 

c 
;;o 
m 

7\ 
m 
-< 
o:> 

0 
:t> 
;;o 

0 

-I 
() 

I 

:t> 
Vl 
Vl 
m 
s: 
o:> 
r 

m 
Vl 

155992 

--l 

Keyboard 
Switch 

Assembly 

144735 Includes 
144736 
144737 
144738 
144739 

*144740 
147069 

***147070 
***147071 

' 

Keytop 

144718 
144719 
144720 
144721 
144722 
144723 
144724 
144725 
144726 

-.J 

*Also Includes 155992 Cable Assembly 
**Not Part Of Keyboard Switch Assemblies 

***No Longer Avilable. 

Vl 
m 

Cl 
0 
z 
U1 

~ 
I 

'I 
&, 
0 
0 



( 

(

w 

' 

w, 

( 

( 

( 

{ 

(k 

144710 

1 
#155750 --~ --------

--.._ ------

144708 
((Also see Figure 19) 

144772 

ISS 1, SECTION 573-117-800 

125112 

I 
' 162883 749U--:~ 

162881--~ 

82548--~ 

74727--~ 
159570~ 

159571~~ 
82548---~ 
74727~ 

'::::::::~ 
~ 82547<::::::::"~ 

112128--~ **144771 

82547--~~ * 

112127~~ 

~I 
**162880-- :t-;...._ I / 

r----'-..~, r~~ : ~~ -~ {..:':::,...._: ,, / 

'-.,- :: ,~::::::) -~ \\ 
'\ ~~ ~ : ,, ~.ss 
: ~ -~--" ~ ~-::. 
1' ·~· \' ' \~ - / . \' \ ~ / / . \. \ .... ~ ·: 

/ / / ! \' ~ "~ i: 
--./ / . '\. . .. 

"";-/ -tt;;:, \ ·~ ~· '~· ' • / ~~ ,_ :l ~ 

~
~ ...._, '~ -.............. ' '',,,~ ,./ (Rof. 154009 ~152893 ,,,..,_ /' Soo Fig. 20) 

146438~· I .. /156078 

~ 
: 

1 \ l . --- -

~- ' - -((~ 
--- 144712 

--7 / 

~~/~­;;:pr / - / -/ ~I I ,-:::J) 

3640 , ........ 
"-... '• 

144711 125011 

~ ........... 2191J 
,3606 _@. 

@ '*7002 
® '*2191 

"*3606 

*Part of 144708 
**Part of 144772 

#Not Part of 144708 or 1 4471 0 

FIGURE 28. 144708 (FUNCTION MAGNET CONTACT) AND 144710 (CODE READING 
CONTACTS) MODIFICATION KITS 

Page 27 



-o 
0 

(Q 
(1) 

N 
(X) 

-
G) 

c 
"" m 

G) 

c 
"" m 
(/) 

r­
m 
-I 
-I 
m 

"" (/) 

n 
0 
z 
-I 
}> 
n 
-I 

}> 
(/) 

Vl 

m 
s: 
co 
r-
-< 

__ , 
#]52893 

#3640-® 
#]25011---® 

I 
I 
I 
I 
I 
I 
I 

f 144997 #Not Part 0 

(/) 

m 
Q 
0 
z 
(.)1 

~ 
'.J 
I 

00 
0 
0 



( 

( 

( 

( 

( 

( 

(_ 

WI 

154318--..__ IJI 

..-r II 

16W8~:--l 
~II ____ , O':lOQ':l 'l~li 

~ 

e 

--, 
r 
I 
I 
I 
I 

ISS 1, SECTION 573-117-800 

*142623 (2" Core -- 7 /8" and 1 " Tape) 
#158289 (2" Core --11/16" Tape) 

**162075 (l" Core --11/16" Tape) 

IIWL~'7 til 1 
I 
I 
I 
I 
I L ____ 

---(1 "q) GJ w 
~l't!--r7 

~ J 

do 1\0 "I~'---..,~ II 

~ /0 l ~; '----' , Ek J--160987 

liiQji--J' ,1/~:v ~-151630 
1 ~2191 

@~7002 
($ *159543 

Ill,\! /f,x;t-:-;('tllfT ! -----J 

...... 
/ 

~ 

T-151632 
®---2191 
®---------7002 

l 
I 
I 
I 

I 
I 
I 
I 
I 
I 
I 

Note: 

*Part of 170349 (7/8" and 1" Tape) 
**Part of 176709 (11/16" Tape) 

#Part of 158007 (11/16" Tape) 

---The 176674 bracket is used to mount the 
tape container when a perforator is motorizl';ld. 

FIGURE 30. 158007, 170349 AND 176709 TAPE CONTAINER ASSEMBLIES 

Page 29 



'f 

-o 
0 

(Q 
(1) 

w 
0 

., 
G) 

c 
;;o 
m 

w 

-l 
)> 
-o 
m 
I 

0 
c 
-i 

-i 
() 

:r: 
)> 
(/l 

(/l 

m 

3: 
"' ,... 
-< 

(Ref. Tape Container 

/ '" Fig. 30) 

"'i" "' 161826 /~ ~ 90906 

\ 

// ~-151733 
// 3870~1 

/':.==~ /---- /8449 
/ -

&- --- / - --- -f7:i;i 
--./ ~- ---

.-------[100658 

163532 \ 

~===~~ ~- ~ 

*Part of 163532 Cable Assembly 
**Not Part of 163531 Assembly 

#Peculiar to Units Not Equipped 
with Tape-Out Switch 

,, 
~'',, 

(/l 

m 
Q 
6 
z 
U1 
'-1 
w 
!.. 
'-1 
I 

co 
0 
0 



( 

(' 

( 

( 

( 

( 

l~ 

'\-139752 
~-110743 

*178725 
"' 179279/ 

158021-----~© ~ Qc 
158050 ° "-... ~--*178726 

155967 .............. f2· 
1566~: I 

158052 

FIGURE 

ISS 1, SECTION 573-117-800 

~.....___153799 
/.-\\19------110743 

Early D.csign Parts 

()@ 
a Q 

I 
#155959 

(179279) 

0 

#parts so marked are no longer available. 
Orders for these parts wi II be fi II ed with 
the 178728 Modification Kit, or replacing 
numbers (shown in parenthesis). 

*151152 
~--:; 10743 

® <i))--:; 04807 

~"--._ 
{fjj@'-... 151631 

(r)& ........__ '\. 21 91 
(~...........__ --.....__158147 

--............. 155968 

COUNTER ASSEMBLY 

/ 
"'~ 

_® 

22746 

Page 31 



SECTION 573-117-800 

~ ----*153538 
t1J *2191 
$::::*7002 

~·-;n *151630-, 

~*121246 *21 91------® if 
0· --*70314 --.::.:::.:::-- <1 __ j 

I ---~-® ~i (Ref. Keyboard 
1 Base) 

124761 

139552 IJ / '\~ ///0 / 

110743 

1516v~/ .c_ 

~> 
~ 123823 

83408 

/

#165693 (Without Connectorsj 
##178339 (With 

Connectors) I 93507-li 

[: ~ 114744~~ 125112 

162882-1 J r I 162883 

/- (fj1'11,-,.-~ ~-
/ ,, ..... , """~''---~ "' \.._:' ·' ~ 0 ~. '~ l! ~: :l "' ---.................. __ 

'/ 
o , ,, ---------<___ • n. 
0 0 ·--~>--, -------- ' ' .. 1m'-._ 0 0 ,I "-'<<~>_,_ ''•! 1 "-114858 ... _____ "' ----:..-:..-:..""-"""'. 

3 

----- ' • .. 71 07 ~ --------- -" ' ' 
**155750 ~**162873 163647/ d"1:?]~ ---~-· \.? I (RoL · , 

v S* Fig. 17) , -
1 

'\, J 162878 ~ 
I (R f 125015) ~.k.:>, \.~ 
' • . 91) ' fj Q -l 85 ~ ~ (Ref. 21 . \., )-.:: •••••• .._ ___ / "-(Ref. 1635 

/ ~~ -~ \,.\.
0

} s., Fig. JO) 
162876 1 "" I )~.> 

16288k~ 
82547-~ 

74727-~ 

162879~ 

82548-~ ~ 
161100~ 

74727~~ 

82548-~ 

82547-~ 

112128-~ 

Note: 

-**162874 \ ~- 121473 .. 

~~- g· : _ .. ,,"7 164<57 1 ~ 162875 **112627~ 7002,®/ - ~I~· -163852 
21 91 -::::=:@ f\ 7002 I 

156740 / . '21" 2191 g 
':156740 1 

. 50065S 'f"ocatoon Speco 

~ •162884 
82547-~ / 

112127~~ 
I 1 I ~ ~ 

I / @ 
~/~3598/~ 
~~ 1// 151224 ..... ~ 

~
"'-151631 

r-~·,,,~···· ("~.\ /~ -2191 
!...~~ :! (".) 'i/ .-® 7002 

(Ref. 154009 .... , '':·! j *Not Part of 178340 
See Fig. 20) -! ~ ~ f'\ \' **Part o_f 178331 Cable Assembly 

...-! ··\ \ •\ #Assocoated Cable, Not Part 
/ ! ~; <:·,,J :\ of 178346 

/'~..... $ ~/ ##178349 Relay w/Cable Assembly 
·-............ v For 162885 Cam Segment, See Fig. 19. I 

151626 

FIGURE 33. 178346 MODIFICATION KIT TO EQUIP KEYBOARD WITH ANSWER-BACK CONTROL 

Page 32 

,?) 

/) 

) 

) 

)
., 

""'="~ 

,) 

~,J 



(' 

( 

( " 

( 

( 

( 

{,, 

151631 

i-- 2191 ~"' 
@-- 7002 '"""~ 
®-- " @(§iiU 

------.@ I ,. 

~I "' 82548 

ISS 1, SECTION 573-117-800 

/~.<~~·~._ (SeeFig.1-18) 
/ \~ .. ~\ -...._,; J #' 

,/ /;·~·· ' '\ .~ ... ·\ 
/ ,;r'\ 

~ -~(__~}~~.·· 
~-~;· (Ref. 7 4755) 

-- ~ 164485 ~ ~~ \ 82548 / 41732 \ ®.[;). ®@)~~.!@@ c;:,.@~ / 1'4653 I I I I 
170385 .,.. ,.,.. : " 81726 8254781/2. I "'"' J'" J"33 (Ref. / ''-., 

Soo F lg • 

1

; /"'-- ,,,(;~'\.~ -.,. 83913 "41720 
164650 

,. ~ .. ~,:~ ~,~.··· --~ ''"' '~- ' ' . . -,__.,__,..·,,~- -----· "'--· :: 
-"''\ --<~-:::-;":-~~~::~ "' t-**151442 

®-(Ref. 2191) 

®-**7002 

\~ L .... ~ ........ ,,,,.,. ... "~.,__~~ 
~~ ~ :) 

'~~ "'' ~ :~ ,,, ..... , ............. 

121125 

~-**121242 / -· 
(Ref. 154102 
See Fig. 21 ) ....... ~ ................. ,, 

~ -~ -~· 

1gg ~~ *=~~@--~ < __ __ 

, _____ 151630 

@l-2191 

®-7002 

'-':::......_-;,.,_-;_,;.:•'-
1 ......... 

(Ref. 150966 
See Fig. 1) 

I 
151073 1 

3640 \ I 
r;c, - ~Jf!J , 3391 1 1 51632 ._ 
'.CJ _ / """'/ I 21 91 """ 

24s1-® cn/151631 ----~ ~- 7oo2::---..1J 

~ 
l'f /21 91 158753 - :7/. • / 71)02 I I 936;;-----::.!-

8"'...-7002,.. ~ • -~2191 I )f""" 
164644- ®/ ~ - -- '-..!.JJ '&!> ~- 151657 -- ~ 
7002 I - - 7002 / r ~ I I ~ I ---- 2 \ •• •· ~I 

2191 

~ 151532-(!:f 
- --

® ,.1 --164645 -
191 

•• J· I 1/ ~ - - 158859 t'.;: .. • I - l''~ _ _-;:··-''-
*1 I ,.. '.'j 

51632-® r;;:, ._ .... ., 
*2191 - -~ ~ ~ *7002 -&--- ... -···· / - ... -- ... 

I 
I I 

700\:~ 
® " 2191--® '\. 

151630--£ 164646 

*Peculiar to 164659 (100 MA) 
**Peculiar to 194425 (50 MA) 

Specification 50047S 

I'- ® -;..~· ' ·"',/ 

I 

- .•• -··t-.._, •• ::: "" -:-:-~-- ./ .• 
- -- ••• ~- '<:-~ _..- .-·~...t.. •• ;.-

~ 2191 - - - - ,~~~- ! ---- -;( -; ;>"" . .-"<-;.>·-· 
!a- 151630 - :,_ ~ ~ ,,: ~ •• :::-- •• •• 

@<:) ~ - - - -.._,,,, '" :~' --....-:~:>·""'····· 
151626 --- -.._,,, ~ :: ••• -···· 

\ 

~ --- 1'''···· --.... £::::::::::::: -- .J (Ref. Keyb d oar Base) 

~ 164379 (1 00 MA 

~
A)::s.~-* 

~ ~ -{]55750 '2 Lead) 

164490 

~
~ ~ :;;~;~ 

$ll ~ -**179363 ( 50 MA)___.J 45190 

164489 

FIGURE 34. 164659 (100 MA) AND 194425 (50 MA) MODIFICATION KITS TO 
PROVIDE SYNCHRONOUS PULSED TRANSMISSION 

Page 33 



SECTION 573-117-800 

Page 34 

~
1

\ 154118 ·--749~6~ 1510591 

I , 
~· r-~ _. 

I p 
I , 
I 
I 
I 
I 
I 

-~ 

@ 
\ 

119649 

151632 ~@ _(_ ... ,,,,,,,~---------········ .... ~::·~;_;--" 
21 91 -{J --~:.• •:<> " 

"- I ••• / \ 
"- I ••• •••• •• , "~ ,.····· ' -·· ,:::• '\ 

·~=~-~~ 
~~:::~::.:.~ 

154193-
2191 

~'@ 
96646 

{Ref. 158000 
See Fig. 1) 

Specification 5795S 

FIGURE 35. 154147 MODIFICATION KIT TO PROVIDE LOCAL PAPER FEED-OUT 
MOTOR STARTING MECHANISM 

~ iJ 51632 (3/8" Long) 
IJ~53841 (9/16" Long) 

I 
,__ ~--2191 
~-

I 
I 
I 
I I ..----. (Ref. 158000 

~II J//1 /S • o::..PI ....-1/ /;:;--::; ee F
1

g. 1) 

/ ~/....---" I <~ /'·--·--,/~ I I --.__/ ·---

<~~~~~'%;~~? 
u (Ref. Function Bail 

-;:J 

~'i<:-c-~--~ "'49420 / Bracket) 
? !ji --ij,.=-~f~~~;::·-------.. / Specification 5657S 

c_-"-----!~~:~~fc;;:;;:;:iiF':;;:;;;;:;:---- 'Port of 1 "149 

-------(Ref. 154123 ------------------- ~~ i1f'c~ ;> **Peculiar to 6 Level Units 
See Fig. 13) ·------------••• _jp'~ ------- ,, <: ~ 

FIGURE 36. 154141 MODIFICATION KIT TO PROVIDE ELECTRICAL SIGNAL LINE 
BREAK MECHANISM 

'~ 

') 

, .• , 

) 

,) 

···~ ,J 

,. 
<4 



(' 

( 

( 

( 

(_ 

( 

l 

ISS 1,SECTION 573-117-800 

I **No Longer Furnished - Order 179491 -1 

r 
II(;; 110743~ 

**155953 @""' 
155951 "--.. ~ 

•• 1559561~ 

(j ~ 9648 f---,"31 -~ -1 2191 155959__------- I D••loo Part• @_.--- 7002 

----- Ea' Y ~ 121242 155952 I 151152............ ~ / 

125247- 110743'-- 7i'JP ~I 
1 04807 ............ JiiY <eli>~ 

]55958 '--..,_ @ f 170324 ~ (""""'": .. :::----> : /(::.-Fig. 13
0

, 14) (j) ' ....... '"'"--·-· ' / 155991 (j) 6<ID7 ( "' " o;,---o,~''il 
17 , ·' • •-v " 

/ f"i' 17 6406 •, --~~-/ •<';a '{'··--·-~-,) 
I \!.I \ '··········· _... (, ~ .I/' 
I ·-·--.._, '' ., 

(j) I ' ····--- '\!j' ~155992t ~-- ~ --------/ •• , ••••• .~..... 155750 
(Backspace) --..::::::, ---;?',:4 ~ ___, / 

~CD76964 f' I 6, ~ 
0 

.o·--- ~-@76964 ~ 
155954 1 I ~ ~151626 - I 151626 ':~::-- I 

I I -- ..._.._, ~?.:... ~ I 

1 

Magao>) ~ ®iJ@. ~ I : •159343 (Baok,paoo Swl>oh A"ombly (j) 112627/ / j -- ' (Te--y : 1/ CD• 3624 (j) 179491 Ba ok•pa oo f 17 6405 (\)93117

3624 

\-- '~ _ ~ •- ~- 1 156450 •Nal Port a (j) · I ~ ... ' I /CD/ 
CD -------- - ....v L....@ ~ 155994 ~ 

Specification 50088S 

FIGURE 37. 176405 MODIFICATION KIT TO ADD TAPE BACKSPACE BUTTON 

2191 ''--~~~~~--~,_ •• 1516;;---~-1 .. ,,>~.. ~(Ref. Signal '--.....(!9 ~IJI I .. : .. ~ Generator 
1 ••••• '1• '-;\ Rear Plate) 

i 
\.. ::i ;!~~ 

151686-1__ •••• ::; • ·~~~~-J''-·· 
359 I ·.• ::1 ~ ••••• ·-· --~ 

I 
9- '•. •:• ·-·~~~--) r•. •:• ~ 1--_ I ·~-t o; ~,._.) \\ ~-

151731--- 1 ®_ ·· ... ~ ~~~ -.151152 
3599--. 1 ~-.>-•• :/;-;...§.) --110743 

I Q 

~
//'\ 

1.--/ / ........... 
/ "'-.... / 163813 

119648" ~76422 
~ .......--163814 

Specification 5947S 

I FIGURE 38. 163775 MODIFICATION KIT TO PROVIDE REPEAT ON SPACE MECHANISM 

Page 35 



-o 
0 

co 
C1) 

w o-

-
0 
c 
;;o 
m 

~ 

0.. 
N 
'-1 
w 

s: 
0 
0 , 
-
() 

O)> 
m-l 
r--
)>0 

-<z 
S:A 
m-
()-l 

I-l 
)>0 

z" ;:;;, 
s:o 

< 
0 
m 

7\ 
m 
-< 
OJ 

0 
)> 
;;o 

0 

-l 
I 

-l 

$: 
m 

1512#~ » 
151245 

154135 

151241 151886 

SPECIFICATION 58925 

151722 

I 
154137\ ~ 

/~ 
2191 

0--,~ 
90951 3599 

1516321 
/2191 

®___.......7002 

~-----121245 
® 

151626<..:: 

'4? 
® 

'--..J*J54144 (22" Lg. w/o Terminals) 
1162815 (151/2" Lg. w;Terminals) 

;y:::>--.._, 557 50. 

*Not port of 162731 

l/l 
m 
q 
6 
z 
l11 

;;:J 
I 

~ 

'-1 
I 

00 
0 
0 



f 

( 

( 

( 

( 

( 

l 

ISS 1, SECTION 573-117-800 

Blade F" ure 45 164163- Stopded Blade, see 'g ~ 164164 -Unco . instructions ~ / for codmg 

r:/';if ~+-164162 
(9~: 151722 164!61 ~ I 1 76304 'f-----21 91 

164169';Jii /// ~ -., ~----

~~~~~(~~~;;;9~2"(/ :. • ::·/~~~-<~::· ~~~~":',0 \ 

' 164162 I . ., 151152 $ _,_ ~ 
/ ~. \~42661 I @. • ';a <;;l'-2191 '-...164142 1518

80

--------~ I 164144--------:k:i, ( • @". _, ---...7002 !53799 7002 

90573_......- .164151~ ~ / v• 3640 i 1/164155//153537 1--- I I • "' ....... 3640 /2191 1~64\ ~- .... : ·-- ···~-:f/ /--@@~ 146149 / - """"': <151

715

.-: 0 ° • --. c:: ~; ®'---._119649 0 ~ ~ ~~ ~· ' -. • .. , "" x:·ff . II ~ 155750 -~---·51397/ 1 ~ : . cb -4· ~ . 

1 

u--194M 

64145 "-. ~ /I J \...<!.'---~. *164497 "--164143-------- 119649 ~ 
" 46 \ 164157 i .® •• 

""' '-1641 ~ • ""' 
-""-......._164148 Gi&.. 42661 ....... ~1 164156 

/ I -- // *45815 ... 

GJc") // / *112626 1 -............164158 ~ --/ <. / .. _87398 ~-p-~- ~-"@--(§) ·-110743 / --~·-e._ .,_151737 
(Ref. 1.540~

2 

/~/·g ~ _ 5oo Fig. _.-/ 1 

-61-------(Ref. 154067 

See Fig. 7) · ------...*163106 

~ '16,979 

~ /'164499 

~ 
164502- Specification 5954S 
172945 - Specification 50006S 

*Peculiar to 164502 Only 

FIGURE 40. 164502 (END OF MESSAGE GENERATOR) AND 172945 (ANSWER-BACK) 
MODIFICATION KITS- SEE FIGS. 41, 42 AND 43. 

Page 37 



SECTION 573-117-800 

~-*(Ref. 154215) . · *(Ref· 3598), 

~ ~-- _ *(Ref. 2191)........_ ""-.<"~~ 
*(Rof. 154191) . ~' *"173028 '. ' .• . ,;··" • .®"" --@'-~ '-;!! • • '\ -- Al 

76422 ......... , ,'';) (~ 1641~8 ~~~ -- - $------ """"S>~:::~ IS[\ 
*(R *( • • • ' • . ' /~ ' ' J.\ 

of. 178493) Rof. 115122) -.<''- ' - Q Fe C..·-"-" •..... "t • I • **173029~\0"'t'1J ~of. 9069;,-.~/'\y- '\. w- (Rof. 154091) 

•(R . • / ·-~· ·.J.-;.(Rof • i11767) ~ f1fj" ~ • \1 ',.,_ 
ef.119651)'-.. ~ ~~---.:..:f\._~ J p-····1 "--*(R '\e~~'~ I ~ ' "(Rof. 150990) ,-:-~'9 "' (} j of. 111767) ~- "(Rof • 154102) 

50089 -~ '\.: ( k'> ·• ~ · ,..---x ! *(R // rB,Y'-~::l ! : h' /i :1- ef. 162308) 

Page 38 

1518 ------- ....-( ""'-'} ,. :: \.'·~ ;. 
80-~ ------ / ~· _. ,--: : .. 'I' :1 I ------- / i 1' ~ II f ;; 

t.------ ~":·< . .--,.. ~ v···· ·-' 

(Ref. 15401 _N .. ,, \ :-di( .. ~ ~,@-"('•" 154127) 

Soo Fls. 

1

;) ~~ (Rof. 15<015) ! : 1730
96 C/ ·· -•(Rof. 2191) 

,,~,---- : ~I ~--~-
......_ -, I --.........::.(~' I < $ -**173 

-. .J ----~- 095 

I'Jt- #1178 
#71 o73 11 
155753 ~~ 

j;? ~- ,162873 •'"'. 

*162876 ~c--\...._ . .·r('i;rg\--'!--(Ref. 163585 

~~Ref. 125015). ~ \.~ .' See Fig. 10) 

~ 
. ........_(~.>-::-. ___ :: . 

1 Ref. 21 91 )-.... -:-...·'~> --#162874 I ~ 

-~\ ¢.-#121473 (b!)- #93117 I I 
#112627 -@ #7002, / ---~-:: ._!- ff162875 

:® #2191-=-® I 
er ~/#7002 

#156740/ i-#2191 

'-#156740 

164502 -Specification 59545 
172945 -Specification 50006S 

*Parts Referenced are Shown on Fig. 21 
**173122 Modification Kit (Specification 5954S) 

#164005 Modification Kit (Specification 
5972S) Peculiar to 16.d502. 

Ill/peculiar to 172945 Only 

FIGURE 41. 164502 (END OF MESSAGE GENERATOR) AND 172945 (ANSWER-BACK) 
MODIFICATION KITS- SEE FIGS. 40, 42AND 43. 

'~) 

") 

/) 

) 

) 

~,) 

· .. J_; , .. 



(~ 

( 

( 

( 

( 

( 

l 

ISS 1, SECT ION 573-117-800 

*3598- !':'!\\. 
*2191 ~~ 

(--;.""'' -. *7002 -:).@) ~ ~26 

~if~~~ &;:~~~~t~;~s~~~~~t 
(Ref. 163647 " / ---c~------
See Fig. 17) 

81836-= @------ [:] ~----_,@ ---- {.) // 
/ --r ~ 

® --

121247~ (i)~~ ~/ I -----~~? 
44048~ {tj \ 155755 1 164501 ~ 

3646 / 92309 Ill 93135---@Y@) I •151632 @f/ ' I _12124J 

- ) ~ ~- 'e:7 ~ ~7002 \~ ct::D ~<{$ "' -- ~2191 r 151631 

178871 

*Not Part of 164500 

FIGURE 42. 164500 RESISTOR ASSEMBLY (PART OF 164502 MODIFICATION KIT­
SEE FIGS. 40 AND 41) 

/ 

-- f1~1rlr~~ 
~-.::-~ .... I. I ~ Qilii''••, 
)_ ----- ' .. .... ,,,,, ~ 

r-<:.-,_.,_.,_.,_.,_.,_.,_.,_::-------~~- "·~---...... , 
''""' ---:.-:_-. ·--- ~ l I ""'"-....,,,,, \\. ---~.:~ ... "':..7-~--------\\:1 

,,,.,, ... ,,~ -----:..-_--:_-_-_-_- ,..) I 
---- ~/ ........ l ~ 

----121243 / ,,,,, ~ '1 I 

@ ~-------*7002 ........ ,! •• •• 

~ ----*2191 

----*151631 

*Not Part of 172948 

FIGURE 43. 172948 RESISTOR ASSEMBLY (PART OF 172945 MODIFICATION KIT­
SEE FIGS. 40 AND 41) 

151626 

Page 39 



SECTION 573-117-800 

<~ 

174227 ~ A 
~ *151626 *153531 

/ ~ *82988 

~ @ (1(~®.:::::_*2191 

I 
*155755 

*151540 ~ ~~·® ~ 
\~ *1p1631 Ill .~ *121247 

*7002 

153400 

~ 
(Y : @to 
~" 

174238 

176632 
I //// 

125011~jl / 
3640 \ / ~ 

€l qf'@ ® ~ '"'e 

\ 
151152 

(]-161089 
119648 I 

~ *89969 

/) 177018 

' I 
I 

®-*7002 

._*2191 

®-*3598 

151152 

f 
3640-. 

125011-® 

,-1 
I 
I 
I 
I 
I 

v 

I 

174221 

174220 ~/ 
104701 ~\@.; 
)17~ 

'-.... l / 
l§> 174222 

151624 I 

152893 cgr®- J 

""J"d7 ' 'eT 3640 

~ -~ 724~3 ~~ 
266M 

~ 

---® 

153817 

~ -
CABLE CHART 

CABLE ASSEMBLY TERMINAL INSL. SLEEVE RECEPTACLE PLUG 
174225 151626 155754 111777 
174226 151626 
174227 151626 155755 99978 
179740 151626 155754 

*89969 

111017 

I 
l_ 

\ / 

~ 

151335 

.----.:-1 
~-'"'--~-"-{REF. 164143 

----.-,.::·· SEE FIG, 40) 
~--J 

I w-151722 

!El)-2191 

" I ~-153534 (REF. 158000 
/ i'-----l- SEE FIG. I) 

<--- I I ------ I '~I , -- ..... , 
I ,, .. ' .. _:'\I I --,,,,_, 

~ '-------~+--------~~::::::f-:~: -::::::;?;, 
~ ----- .-:-· ~ ~-164142-------------------~::::-· 

*Part of 174227 Cable Assembly 
**Not Part of 174238 Electro Magnet Assembly 

#only One 150432 Flat Washer is Used 
When Answer Back is Present 

Specification 501125 

FIGURE 44. 164426 MODIFICATION KIT TO ADD HORIZONTAL TAB DISABLER 

Page 40 

·<'~ , 

) 

) 

) 

) . 

) 
.. 

'P 

.,. 
·~~ 



( 

( 

( 

( 

(
' 

' 

( 

CHARACTER 
CODE 

1 2 3 4 5 
A X X 
B X XX 
c X X X 
D X X I 

E X I 

F X XX 
G X XX 
H X X 
I X X 
J X X X 
K XX XX 
L X X 
M XX X 
N XX 
0 XX 
p X X X 
Q X X X X 
R X X 
s X X 
T X 
u X X X 
v X X XX 
w X X X 
X X XX X 
y X X X 
z X X 

CARRIAGE RETURN X 
LINE FEED X 

LETTERS SHIFT X X XX X 
FIGURES SHIFT X X XX 

SPACE X 
BLANK 

UNCODED BLADE 

Coding Instructions for the Code Blades used in the 
Answer Back Feature on an LAK Keyboard Base. 

ISS 1, SECTION 573-117-800 

0- LEAVE TINE 

D- REMOVE TINE 

FIGURE 45. CODING THE KEYBOARD ANSWER-BACK DRUM BLADE 

Page 41 



SECTION 573-117-800 

'--42827 

~---153819 

~-33765 

112629 ~-176313 
~175309 

For Ref. See Fig. 40. 

~~-l, 
151,783 151880 I 

1163 176320 ~ - .), 'v /', 
I I ' r'l!> J 

-·:-. 
#c~~"' 

(Ref. 164169)-:...:fo~!~·· 
(Ref. 164168) < :_ 151880 

~- --"" I /-1 ir!l<>@-..{'!1 - ~ \L~;\ ~ ... I ~ t-: # "'-~- - ~ -" I '8l' 
3640 , I I - .. 176318 I 

(Ref 1516 illl .. ill a> I 119649 
. 92) -Q) • 

I 
& ill ill:.,.,., --1 9311 176310 .,v )-- - 7 

{Ref. 150411) ~ .----·"'\';~ ~ / ..... ,.,. ... · ~ / 
# ; ..... ~.,..· 

(R f 36 ) ~ --~-l •••• / / e . 40 .......... ,~J ~.,."'' / / / _.,.. / 3640 

I 
/ ""~-~-·''( >\ ,/'""\/ 
/~ .. ~ ..... ~~-~ ....... , ....... .,.;+• 

~~ // ~~ I 125112 

! (R•f. ""1 /. • -s I ~/ // "- ~ 
_ , / ~;}' f ~i{~:.y•·· {Ref. 42661) 

.~-.... ,-~). : .-~"' :r .-.: / ~·: :.- \ \:S~ ~.·1 .;: ~/ -· ~ ~ x_,...... 1 ~~· ~ ... A 

I 
._,_, I ·~~jl• ,-.•' 
~~ ~ \..~ .. !;~:\ '-' /~ ~- ( / 176311 

.. ~~ _,, ~ / ~~ --"'-"'-{, @(i)iV' --151073 

t.--+" ;-"-"v/ ......._____ : ~- ~l 3640 

{Ref. 151880) t".\ "'""";>! 
( 

1 {Ref. 1 64165) 
Ref. 90573) _..) 

Page 42 

ci!!!:__ 176308 
I ' 

(Ref. 164145) \ r>' .(:~, "'~:t ~ :• · ef. 1641 44) 

I 

,,_: . .._"' •l - (R 
1""--..... 1-

•• ~"'" / / l_ ......... ~1,." :~.. •• ~-~ y - - "'-' ,.Y<Y \ 

···"""" •'""'' -- ..,<·' •' (R f ---~-,~., ... ~ - .-.---•<···· • \ •. 164143) 

"" -~"''··· -~- >·- \" "\ \ -----""" fii.•· --~ --· •- ~;:.;--·· •'\" = - ~~- .-.----~"-::.""' .~ ~ "'-·· --~-· '"-~, . 
<~:::;:;;~~;;;;;.:~:}::) 

176314 

I 
119651 @/ 

""' .() ~ 

156740 -~~ 

~~2191 

3640 

151880 ~--
~® 

//C§\ /1 .176321 

~159804 

/-1 
~/ I 
~ I __@ 

// \ ! // 
176316 [... 

1-45024 

Specification 50285S 

FIGURE 46. 176395 MODIFICATION KIT TO PROVIDE LOCK BAR RESET TO ANSWER-BACK 

--~ 

") 

-,) 

) 

':) 

,) 

J 



.., 
0 

(Q 
<1l 

.f.>. 
w 

,.., 

.,., 
G) 

c 
"" m 

-!>. 

" 

"" m 

$: 
o- 0 
0 -1 

m 

- () g 0 

::0:: ~ .., "" 
~ 0 

r 

" Vl . .., 
-~>- m 
"' m 
c 0 
z Vl 

- I 
-1 -.,., 
() -1 

0 G) 
0 m 
m }> 

;;o 

$: 
m 
() 

I 
}> 

z -
Vl 

~ 

,.,, . .,..., .~. .~. ~' 7"~ ~ 

~-124681 . l~~ 
~ 7/--- / : / .• ;.7 / 
' 7 l' COO ~ ~~,-176776 

' \ •@el;~@. / Y; ~) 1
"'" 15165? 2191 I @ _/ 

151610 ~-

2191 

._~ 176801 (J) 

/ ' -..:::--/ @-~,~ 
151657 .. ' ---® 

174250 1-· ~~I 
I : : , , 2 ----......:.._~ ~--,, , ~~. 17lln 

. '---~~~~ __ or/~) 
176796 ~- :;;/.-----"'~-=- ''j-L'-11 \!}); 

46 

_, 

90 ID \' .... / -" 176752 1' 6 • ,~~ \"--~· 1513 , 1767 , , I "'" 2191-~-~~ /?-- l\. 1 l- 1 176752 

4 I fif/??;;~~~ . I 176789 """lfil . 176796 174250 \$ '-'1\,Y,_~ II ' I I / 176790 /.!/ .-, /r 176790 /~"-7 ~ ~~~ nff!oJ@cg/ ,/_>-----< __ '>______ 176793 l.r: ,::pj:l-176787 ij~76797 / \-,, ~1/ llt\J . , / _ .. 1 176794,,,1, / I 

~ 

176799 1767" /0;_/ 
5 

/ r o 'o .--G)" 1 ~~~. /7,~_---L../ 
17679 76790 2 '\ 1)"'1~ ' -

176

7

S2 

1 
700 

2191 151631 176781 'I 

@ ~ Jet'.,.[ 15;::; :::w 17680\,,<-, • ~"'llf41&1 ((~ ( (© y c 
176808-E • ~// _ l ,~~~~ \\~~~~---~ 

~ ____ 1453~~ 151657-, 3433/"" c-\._J"'-.@- (JI • • fl. 11 

: <r> "-! IIJl 21
91 
:! ~ 151737 

3

650 -'i'' 224M !l! ' / : ~ ~-'~-:_ 3640 

"' ,' 7 ' '1). : ~ 6970 _t:J:d 176779 r:Vi 125215-~ - -- - - --- • ---. ---~---~ 69 ----- : "-176809 ~ 176805 176770 ,' ,' / ·------ "@ ~ : ' ~ 
/ ,' ' -· / ~~;-:\ ,/ ,' 0: -

. ,' ' l / _____ e ---- / / 1 f 
176804 / ® -' / 158859 I 

3 

_ rr ~ ___ __________ / I 11965 

____., r.>-' 1516

29

,/ --------@'@.-_ I --.._ 74805 176752 ----- -''IT / / / """" @ 

150356 --~ ~> ___ / 151610 "" I l_--~ ......... 3438 --w --- 80945-
8330---.:.::----____ , ---

91 ~~ \ 21 

.~- 150354 153839-w 

lJ-159W6 

Vi 
Vl 

-~ 
Vl 
m 
() 
-1 

0 
z 
()1 

(j 
2.. -" I 
00 
g 



SECT ION 573-117-800 

151631-' 

2191-· 

7002-~ 

161301 97393 145365 1 :-----~ ----- ~ ~ I ~ 
: I ~--c}) . _ 195169 I r-------~ 1742!'1 _ " "-.jgJ -

'30 ' v --- ~ ,_ ___ ------.......... 

I '- I 1 , -119655 15 2191 '\ -- .__ "_J \ f ~G @-~'---~ @.;- 151658-@,!/ 2191 "' 1 '- ~ @ 
1 

~- •. 3598-~--J 112626-::::_~- -- - -- -, I -I 
0 

) 
!"i1!!if ~ ,__ 2191/ <ill---2669 2 / 145367 /\,. ____ ' 
\ \ ~'---if r-------__.--~) ~- -;::;93 / 145366 ~ j-----i1P J-i 0 - ~ ®/ / 

951157 '9""' / ~, I ~~ 112626 t/~ 6970/, '1---'151658 

1 

195160 ' y 2669 - / '-· 2191 631 ... --- = / ., 
151 l 2/191 151658 : 'T -----151712 / ' 195156 

76099 ; ® \92025- · , ~ / (Ob @(@__.-- 119655 'II t\91 : 1 . /; ~I ~ ~ ((@: 1593

4

\ ~ ~/ I / 76099 219\ 151631 . """'fi'@ fn\ ~ {Q) ~' '-- tX)o / • _ I / / 130499 

\ \ ~ ~--l'f -\j r ot.; -w,, · --::-11!)~~ J 
90790

,.,151630 
151630,5,610 ~-~-~ -Ll 'ifJ, ,_ --::-:_-:_~~4 >191 

\45386 1453819512<15 14~:~---- ~ e: B : ~ -- -- -ft@\.0@.:;- ---~~~ 
I / ,- • 'P/ I \ ~151630 @@ .~ /, )95158-, _ /19B680 159341 . 2191 

1

51532 I /11\\ / / - /' 151610 llt.-:J/---~- / -~---~ ' 44035 158745 '"---- / --~ -' ,' ~--
@l----.119652 / / 2 21 )'1 ~ ~~~~~& r.,..,_=-""• 4--;-;:;,,-- ~ /'_ t:JJ}---© 

< / / ~ 2669 '"~-- - ~ @. /98502- &::::: \12626 ' 
3 162659 -...e ® 142379 " 

'A 145375 198680~ lill--::::;,~5427 14? ·~~~ _ _,.;-:> "145381 \ 145313 IJl) / 

/( (',.,}, 1) \ I a~ j ... 145138~1 .. 195418 1--145385 i-\\tV.J!@! I Q ~~l~(~))@ @~-y 195~17 ~<15384 
l --=· ~ " \ ' ""-' I --- \ '.\ ~ w l \~ ~ '/0 (_ ---=~~~\~~~ 

- - - - " / rr-----~-7"-v?:~ ~:ba'3 ~~~--~ ~~3 -:~3~-8,-- -~~~ 
~z~~1r r (Ql;(((J>tJJ~AE~~ : 

·~, \~,~~~v----~ Note: 
For Additiona I Parts 
See Fig. 5 

FIGURE 48. 195154 

Page 44 

'~/ Specification 50203S 

GEAR SHIFT TO KEYBOARD MODIFICATION KIT TO ADD THREE SPEED 

(60- 67-100 WPM, 7.42 UNIT CODE) 

'") 

', .. ··· 
:·., 

) 
A 

,.,)··. ", 

·' 

.,),'. 
~ '~ 

,;) 

,:J 



-o 
0 

co 
(]) 

~ 

-n 

Cl 
c 
"' m .,. 
'() 

Q 
m 
)> 

"' 
Vl 

m 
-t 
Vl 

,..., 
t" 

~' ,,..., ,..\ 
·"""' ~. 

~-94540 
Nylon Motor Pinion 

,-- _- -:_........--LCXB Gear Sel· 193565 
I 

~
159287-~ 
161301 ~ 

\ _,/' 

rP 
LAK Gear Set 

E§ 
·-~: earSet t : ___ -~' Repe;~~~a:r L~PE) 

+Gear for 3000 RPM motors operating on 50 cycle current 
*Includes keyboard and single TD gear sets only. 

**Modification Kit including keyboard and single 
TD gear sets and the 193565 coupling (required 
when replacing an early style gear set). 

w/151346 

(!il_...--2191 

®-7002 

#Includes keyboard, single TD base and reperforator gear sets. 
##Includes keyboard, dual TD base and reperforotor gear sets. 

Mounts Steel Pinion 
To Motor Shaft 

WPM/OPM 65/390 71/428 81/488 106/636 107/643 60/368 
Baud 45.5 50 56.9 74.2 75 45.5 
Unit Code 7.00 7.00 7.00 7.00 7.00 7.42 

Keyboard (LAK) 173795 163504 198050 198053 163505 161293 
Gear Set 173794-14T 163461-18T 198051-17T 198054-21T 163463-24T 159278-14T 

includes: 173793-1001 163462-ll?T 198052-97T 198055-29T 163464-104T 159279-96T 
Isolator 159287 159287 159287 159287 159287 159287 
Post (2) 161301 161301 161301 161301 161301 161301 

Single TD Base (LCXB) 159882 161357 198056 159883 163454 158029 

Gear Set 155996-13T 161333-10T 198057-19T 155998-12T 163452-20T 158005-9T 
includes: 155997-60T 161332-42T 198058-70T 155999-34T 163453-56T 158006-44T 

Dual TD Base (LCXB) 
Gear Set 199090-20T 
includes: 19909i -56T 

Repcrforotor (LPR or 173992 163457 163502 163023 
Gear Set LRPE) 173993-14T 163455-20T 163501-30T 163021-14T 
includes: 173994-40T 163456-52T 163500-52T 163022-40T 

ASR Gear Set ~161859 
(w/Single TD) **164583 

ASR Gear Set 
(w/Dual TD) 

Keyboard (LAK) +159660 
Gear Set Includes: 159661-10T 

(Motor Speed 3000 RPM) 159662-57T 

Single TD Base (LCXB) +305579 
Gear Set Includes: 305573-131 

(Motor Speed 3000 RPM) 305574-53T 

67/404 
50 
7.42 

194927 
194925-13T 
194926-SlT 
159287 
161301 

161356 
161331-llT 
161330-49T 

195146 
195144-11T 
195145-49T 

195184 
195182-20T 
195183-52T 

#194928 

##195147 

+159667 
' /"/ 

1?9663-15T 

159664-78T 

+305578 
305571-14T 
305572-52T 

Driven Gear 
~ iirl1'1o.... 

. Early Design Ge::~rs 

/ 

75/460 . 1100/600 61/364 66/400 100/600 
56.88 { 74.2 110' 45.5 50 75 
7.42 7.42 11.0 7.50 7.50 7.50 

161294 .I 161295 \ 173795 163504 163505 
159281-17!1" 159284-20T l73794-14T 163461-18T 163463- 24T 
159282-93\ 159285-84T (3793-100T 163462-117T 163464-104T 
159287 I 159287 1\')9287 159287 159287 
161301 161301 1~1301 161301 161301 

158028 158027 ' 178775 178772 178769 
158003-12Tj 1.)8002-llT 1V8776-17T 178773-20T 178770-23T 
158004-471! 158001-33T 178777-56T 178774-60T 178771-46T 

l 

/170293-11T 
170297-33T 

163024 163025 
163019-in 163015-28T 
163020-48T 163018-49T 

*161860 *161861 
**164584 **164585 

##1701 00 

+159700 

158668-20T 
159669-70T 

+305577 
305569-22T J 
305570-55T 

''""" 

38/529 
75 

8.50 

170089 
170185-25T 
170186-1191 
159287 
161301 

170189-15T 
170190-51 T 

170187-301 
170188-59T 

##170088 

Ui 
Vl 

~~ 

Vl 
m 

Q 
6 
z 
t.n 
'I 
w 
I 

~ 

'I 
I 

00 
0 
0 



SECTION 573-117-800 

- /152467 

~ 

~154874 

144702 

Page 46 

Keyboard Bases (LAK) and Associated Cables 

Keyboard 
Auxi I iary Wiring 

Unit Switch 
Cable Cable 

Diagram 

LAK2 158246 158244 3261WD 
LAK3 158248 158222 3262WD 
LAK4 158249 158224 3302WD 
LAK6 160324 -- 3347WD 
LAK7 160375 160393 3458WD 
LAK9 162351 162352 3636WD 
LAK10 162571 162572 3673WD 
LAK11 163167 158224 3724WD 
LAK16 158249 158224 3772WD 
LAK17 164082 164083 3767WD 
LAK18 164288 164409 3802WD 
LAK20 144741 -- 4213WD 

144995 
LAK21 173454 17431'4 4263WD 
LAK22 178786 158222 4708WD 
LAK23 158249 158224 4321WD 
LAK25 158249 158224 3302WD 
LAK26 160324 -- 3447WD 
LAK27 176682 158224 4338WD 
LAK28 158249 179621 4748WD 
LAK29 165694 162572 4915WD 
LAK30 162571 162572 3673WD 
LAK31 158249 158224 4927WD 
LAK38 199186 199187 7002WD 
LAK46 198352 198353 6456WD 
LAK600 170342 -- 4176WD 
LAK601 170342 -- 4176WD 

173222 
173237 

LAK800 170342 -- 3793WD 
LAK801 170321 -- 3793WD 
----- c___lZ_0342-

158281 (32 Pts) 

1170 320 1"4 "') I 

155954"" 

@~158163~ 
~51329~ 

I 
154149 Without Terminals 1~/t> 

164495 With Terminals 

~ 
154156 

~ 
82474 

/151~ 
ci{) ~ 

131099 v 

Sleeve 
Inside 

Diameter 
155750 3/32" 
155751 l/8" 
155752 5/64" 
155753 1/8" 
155754 l/16" 
155755 11/64" 

~ 

FIGURE 50. KEYBOARD CABLES 

Length 

1/2" 
1" 
1/2" 
1/2" 
1/2" 
5/8" 

,w) 

<") 

') 

) 

')_-
'<li" 

'i) 

-~ 
,,l# 



( 

I'' 
\ 

( 

( 

( 

( 

~.'. ,,, 

ISS 1, SECTION 573-117-800 

19~ 

w---151630 

@ ---2191 

® 7002 
I 
I 

I 
I 
I 
I 

152~: 

II 2191 51630 II 

119649 l ' 
152893 

/ 3640 159977 ~ "" ® / 

e ( ~~~~~------'~'~''~--® ~-~ 
I Lif···-. I 
I I 198~589 I C!)J : 

@~ 
// ""'- 151442 

A 

/~C"' 
198590 2!l"' . 159976 / 

.o '-. • I ' . " -0 d'i)· ' ~~ ./• ~~r.;: \ 
1511521 I • I I 

// 

@@" 
~ "' 2034 

152893 3640 I 
I I 
1 I 

I 1 REF .154059 
I I 
1 

I SEE FIG. 7 

(~-~-~:--,1 I / 
( -- ""\\ ... ~"""''{ .......... 
'-.......... L~~ ~:._i:> ~: ............... ..... .............. ___ :::--_-.:::: :_..J - --:..-.:_ '•: ... :-: .... :.'::.'-........ _ 

...... ,,, \\ .. .."''Il 

.... """"""-.... ................ , , .... ~~;::::::··· 

FIGURE 51. TIME DELAY RESET MECHANISM 

2191 

Page 47 



SECTION 573-117-800 

,,_... rr .---92748 

125015-®~ ~· 

136859-

11(--------_151346 +- -- 2191 
®--8330 

75750--@). e)~~ 
0\ ~@ 

'--= ® 
74615 (2000 Ohms)L @--77128 

Page 48 

r-- __ 
I 

-.,_ 
I 

I 
~-121244 

I 
--J 

-l 

77362 (350 Ohms)) UQ 
~ -155858 

I ... (700 Ohms) 

75750--@ 

155753 ~· C$)-77128 

A> I 

198601------ /£: ~~ 
7002----- ~ - .l d. ) 

2191--@@ ~-~ 
151630--qj? 

0-Part of198r6 

W ll I 
11 I 

/ I: ~--~art of 198608 179748 I II ~ I 
I 1 I 

I I 
I 198609~ : 0 

~---I -, 1516~~2'" ~~-0 @~~" 1 1

71541 L 151631--w 

2191--@ 
7002--® 

I ~
I I :\--- I I 151626 

/ I -- 7002 .. 

Partof 179748 :1 ~ rD-' ~ 
199184 -{ - ---

1
98608 h /@ Q@ 

/' 198606 '~ 199183 2191 \ 

I 

FIGURE 52. TAPE CONTAINER CONTROL COMPONENTS 

) 

") 

• 
·'''~)·. . 

) 

·.')' 
··. 

..•.. )···· . . . 

-~ 



r 
r· 

(' 

( 

( 

( 

L 

~--194048 
+-110743 

I 
/ ........ ) 

,......"" ......... ..- ................. 

,"" ......... 
/ / 195648 

( (, I 
~~ 

151180 

I 

ISS 1, SECTION 573-117-800 

1--125126 

1511 82""' • 90791 

~179800 
199193-@ : 

I I 
I I 
I I 

l I 
1293-w ~ 110743-~ ~- ~ 1293--i/ 1 I 

195241 1 
110743-@ )./\ I 

I '~ \ .J 154043-~~ Jw 

~ ~,,,, 

1540{" 151880-~ 

151152-W 

3640-~ 
I 

,........-, "' I 
/ v ...., "' l . ,., ,., ...... "" ..... ...- I 1 

~..- I 
. 154043 I 

L _______ _ 

I 
I 
I 
I 
I 

Gil 1 
~--.JII 

11 07 43 ----1 +---- 3640 

I-153817 
-195187 

-195651 1 

I 
I 
I 
I 
I 
I 
I r--.J 

~199196 

86304~ 

+This fi Iter network is used for 
extreme RF suppression (not 

part of 199070). 

FIGURE 53. 199070 CONTACT BOX ASSEMBLY 

Page ·49 



St:CTION 573-117-800 

Part 
Number 

194M 
224M 
252M 
263M 
266M 
1020 
1118 
1163 
1164 
1178 

1210 
1248 
1274 
1293 

2034 
2191 

2415 
2422 
2481 
2669 

3438 
3598 

3599 

3606 
3624 
3639 
3640 

3646 
3650 
3870 
4702 
6970 
7002 

7603 
8330 

8449 
22746 
31636 
33765 
34432 
35826 
36318 
36358 
41385 
41675 
41720 
41732 
42661 
42823 
42827 

Page 50 

Description and 
Page Number 

Coil, Magnet 37 
Coil, Magnet 43, 47 
Coil, Magnet 33 
Coil, Magnet 33 
Coil, Magnet 40 
Screw (6-40 x 1/4 Hex) 19 
Screw, Shoulder (6-40) 31 
Screw (4-40 x 3/16 F i I) 42 
Screw (2-56 x 3/16 Fil) 26 
Screw (2-56 x 7/16 Fil) 26, 30, 
32, 36, 38 
Screw (2-56 x 5/8 Fil) 24, 30 
Screw (6-40 x 1/2 Flat) 11 
Screw (6-40 x 1-1/8 Fil) 10 
Screw (4-40 x 1/8 Fil) 21, 22, 
49 
Washer, Flat 47 
Washer, Lock 3, 4, 5, 6, 7, 8, 
9, 10, 12, 13, 14, 15, 17, 19, 
20, 21' 22, 23, 24, 25, 27, 29' 
30, 31' 32, 33, 34, 35, 36, 37, 
38, 39, 40, 41, 43, 44,45,47,48 
Spring 13, 14 
Washer, Lock 24 
Washer, Flat 31, 33 
Washer, Lock 3, 4, 5, 6, 7, 17, 
44 
Washer, Flat 3, 4, 5, 43 
Nut (6-40 Hex) 3, 5, 9, 10, 14, 
15, 16, 17, 19, 20, 27, 31, 32, 
39, 40, 44, 48 
Nut (4-40 Hex) 7, 21, 22, 24, 
34, 35, 36, 49 
Nut (6-40 Hex) 20, 24, 27, 31 
Washer, Flat 35 
Washer, Lock 3, 6 
Washer, Lock 7, 16, 20, 21, 22, 
23, 24, 27, 28, 30, 32, 33, 37' 
38, 40, 42, 43, 47, 49 
Washer, Lock 39 
Washer, Flat 43 
Spring 3, 17, 30 
Spring 17 
Nut (3/8-32 Hex) 5, 43, 44 
Washer, Flat 3, 4, 8, 9, 10, 12, 
13, 14, 15, 17, 21, 22, 23, 24, 
25, 27, 29, 30, 31, 32, 33, 35, 
36, 37, 38, 39, 40, 43, 44, 47, 
48 
Spring 20, 23 
Washer, Flat 3, 5, 10, 24, 43, 
48 
Spacer (.094") 20, 30 
Spring 31 
Spring 36 
Washer, Flat 42 
Washer, Flat 44 
Washer, Flat 5 
Washer, Flat 20 
Spring 14 
Spring 24 
Washer, Flat 24 
Spring, Contact 33 
Plate, Clamp 8, 24, 28, 33 
Spring 37 
Washer, Flat 18, 23 
Screw (3-48 x 1/4 Fil) 42 

Part 
Number 

44035 
44048 
45024 
45815 
49420 
55063 
55669 
70314 
70388 
71073 
71858 
72473 
73008 
73035 
73374 
73776 
74014 
74615 
74727 
74728 
74755 
74805 
74807 
74952 
74962 
74966 
75435 
75750 
76081 
76099 
76379 
76422 
76964 
77039 
77128 
77362 
77902 
77920 
77999 
78533 
78824 
80402 
80581 
80755 
80845 
80945 
81596 
81726 
81731 
81774 
81836 
82474 
82547 
82548 

82860 
82988 
83408 
83814 
83913 
86304 
86742 
86772 

86774 
86835 
86959 

NUMERICAL INDEX 

Description and 
Page Number 

Screw (10-32 x 9/16 Hex) 44 
Washer, Flat 39 
Spring 42 
Washer, Lock 23, 37 
Spring 8, 13, 14, 34 
Spring 13 
Spring 24 
Washer, Flat 7, 32 
Spring 19 
Washer, Flat 32, 36, 38 
Washer, Flat 24 
Spring 40 
Washer, Flat 23 
Spring 9 
Spacer (.250") 32 
Screw (3/16-32 x 1-3/16 Fil) 5 
Screw (10-32 x 3/4 Hex) 3 
Resistor (2000 Ohm) 48 
Terminal, Contact 27, 32 
Terminal, Contact 8, 28 
Washer, Felt 17 
Screw (10-32 x 3/4 Hex) 17, 43 
Nut ( 10-32 Hex) 23 
Screw (4-40 x 5/8 Fil) 40 
Spring 34 
Bushing, Insulating 27 
Resistor (600 Ohm) 40 
Washer, Insulating 48 
Washer, Flat 13, 14, 31 
Washer, Flat 17,44 
Spring 4 
Spring 35, 38 
Pin, Cotter 35 
Bushing, Insulating 8 
Washer, Flat 48 
Resistor (350 Ohm) 48 
Screw (6-40 x 2-3/8 Rd) 48 
Screw (6-40 x 1-15/16 Fil) 38 
Resistor (500 Ohm) 4 
Spring 20 
Spring 36 
Screw (4-40 x 15/32 Fil) 7 
Spring 19, 23 
Bushing, Insulating 28 
Screw (10-32 x 1-7/8 Fil) 39 
Spring 43 
Screw ( 10-32 x 1-3/8 Hex) 43 
Terminal 33 
Spring 9 
Washer, Flat 12 
Washer, Insulating 39 
Terminal 46 
Insulator (.094") 8, 27, 32, 33 
Insulator (.062") 8, 27, 28, 32, 
33 
Spring 9 
Screw (6-40 x 2-1/2 Rd) 40 
Screw (4-40 x 3/16 Rd) 32 
Washer, Flat 25 
Spring, Contact 33 
Spring 21, 22, 49 
Nut (4-40 Hex) 6, 20 
Screw, Eccentric Shoulder (6-40) 
14 
Screw, Shoulder (6-40) 3, 4 
Spring 3 
Bushing, lnsu lating 32 

Port 
Number 

87398 
88891 
89969 
90573 
90679 
90790 
90791 
90814 
90906 
90951 
91683 
91684 
92309 
92626 
92748 
93117 

Description and 
Page Number 

Washer, Flat 37 
Spring 33 
Washer, Flat 40 
Spring 23, 37 
Washer, Felt 20 
Washer, Flat 44 
Washer, Lock 21, 22, 49 
Resistor (1000 Ohm) 39 
Knob 30 
Washer, Lock 36 
Nut (15/32-32 Hex) 11 
Nut (15/32-32 Ring) 11 
Resistor (400 Ohm) 39 
Stud 9 
Screw (6-40 x 1-7/16 Fil) 48 
Washer, Lock 24, 26, 30, 32, 
35, 38, 42 

93135 Screw (8-32 x 1-3/4 Fil) 39 
93160 Washer, Flat 6 
93191 Screw (4-40 x 5/16 Flat) 11 
93507 Screw (4-40 x 3/4 Hex) 32 
93758 Washer, Felt 9 
94540 Screw, Set (10-24) 6, 7, 45 
96212BK Jumper (4" Black) 25 
96212W Jumper (4" White) 25 
96646 Screw (6-40 x 1-3/64 Fil) 34 
97393 Screw, Shoulder (6-40) 31, 44 
98502 Washer, Flat 44 
98726 Screw (3-48 x 1/4 Fil) 4 
98730 Screw (6-32 x 1-1/4 Fil) 32 
99978 Connector, Plug (4 Pt) 40 

100658 Connector, Plug (2 Pt) 30 
101386 Spring 36 
102057 Screw, Shoulder (4-40) 24 
104564 Washer, Flat 7 
104701 Screw (4-40 x 9/32 Fil) 40 
104710 Ball, Bearing 16 
104807 Washer, Flat 31, 35 
104827 Bearing, Ball 5 
108370 Washer, Felt 19 
109356 Washer, Flat 7 
110435 Nut (4-40 Hex) 30 
110437 Spring 13 
110743 Washer, Lock 6, 8, 16, 17, 18, 

111017 
111343 
111767 
111777 

112127 
112128 
112498 
112626 
112627 
112629 
112630 
112631 
112633 
114478 
114744 
114858 
114876 
115122 
115141 
116698 

19, 21, 22, 23, 26, 31, 32, 35, 
37,49 
Screw (6-40 x 5/16 Fil) 3, 4,40 
Clamp, Retaining 16 
Washer, Flat 20 
Connector, Receptacle (4 Pt) 32, 
40 
Hinge 27, 32 
Retainer 27, 32 
Screw (6-40 x 3/4 Flat) 11 
Nut (10-32 Hex) 5, 17, 35, 44 
Nut (2-56 Hex) 30, 32, 35, 38 
Spring 42 
Spring 3 
Spring 14 
Spring W/Wick 42 
Nut (15/32-32 Hex) 11 
Plug (6 Pt) 32 
Connector, Receptacle (6 Pt) 32 
Washer, Flat 31 
Washer, Felt 17, 20 
Screw, Shoulder (6-40) 31 
Lornp (6 V) 11 

,, 
, 
, 

') 

,) 

,,) 

,,) 



(' 

( 

( 

( 

( 

( 

ly 

Part 
Number 

117416 
117535 
117541 
117608 
118211 
118659 
119648 

119649 

119650 
119651 

119652 
119653 
119654 
119655 
119662 
120489 
120824 
120870 
121125 
121242 

121243 

121244 

121245 

121246 
121247 

121473 
123823 
124177 
124220 
124244 
124681 
124761 
125011 

125015 

125112 

125126 

125181 
125215 
125241 
125247 
125250 
125253 
128271 
130499 
130683 
131099 
136859 
139552 
139752 
142379 
142623 
144590 
144:701 
144702 
144703 

Post 17 

Description and 
Page Number 

Washer, Flat 5, 6 
Washer, Flat 23 
Nut, Speed 10 
Resistor (10000 Ohm) 11 
Switch, Toggle 11 
Ring, Retaining 4, 15, 19, 35, 
40 
Ring, Retaining 4, 13, 23, 24, 
33, 37, 42, 47 
Ring, Retaining 13 
Ring, Retaining 3, 9, 10, 19, 20, 
23, 36, 42 
Ring, Retaining 17, 31,44 
Ring, Retaining 8, 9, 31, 43 
Ring, Retaining 13, 14 
Ring, Retaining 6, 7, 44 
Screw (6-40 Spl) 31 
Spacer 19 
Washer, Felt 18 
Wick, Felt 19 
Washer, Spring 33 
Clamp, Cable (1/8" ID) 24, 
32, 35 
Clamp, Cable (3/16" ID) 32, 
39 
Clamp, Cable (l/4" ID) 3, 15, 
48 
Clamp, Cable (5/16" ID) 36, 
48 
Clamp, Cable (3/8" ID) 3, 32 
Clamp, Cable (7/16" ID) 32, 39, 
40 
Post 32, 38 
Washer, Flat 32 
Washer, Lock 31 
Pin, Drive 32, 40 
Washer, Felt 4 
Screw, Set (6-40) 43 
Plate, Insulating 32 
Washer, Flat 16, 17, 20, 22, 24, 
27, 28, 38, 40 
Washer, Flat 3, 5, 6, 7, 10, 20, 
47,48 
Screw (2-56 x 1/8 Fil) 27, 32, 
42 
Screw (2-56 x 9/32 Fil) 21, 22, 
49 
Screw (2-56 x 3/8 Fil) 34 
Screw (4-40 x 3/16 Hex) 43 
Spring 23 
Spring, Compression 35 
Spring 19 
Spring 14 
Screw, Shoulder (6-40) 31 
Bearing, Ball 44 
Washer, Lock 24 
Terminal 46 
Holder, Plug 48 
Block, Terminal 32 
Screw (4-40 x 11/64 Fil) 31 
Pin, Roll 43, 44 
Reel, Tape 29 
Screw (6-40 x 1-3/8 Fil) 11 
Plate, Right Switch 11 
Switch, Push Button 11, 46 
Cap, Red Lens 11 

NUMERICAL INDEX (Continued) 

Part 
Number 

144708 
144709 
144710 
144711 
144712 
144715 
144718 
144719 
144720 
144721 
144722 
144723 
144724 
144725 
144726 
144729 
144730 
144731 
144732 
144733 
144734 
144735 
144736 
144737 
144738 
144739 
144740 
144741 

144743 
144744 
144745 
144749 
144750 
144753 
144754 
144755 
144756 
144759 
144760 
144761 
144763 
144764 
144767 
144769 
144770 
144771 
144772 

144774 
144871 
144990 
144991 
144992 
144995 
144996 
144997 
145190 
145191 
145307 
145313 
145365 
145366 
145367 
145368 
145370 
145373 

Description and 
Page Number 

Modification Kit 18, 27 
Segment, Cam 18 
Modification Kit 27 
Brocket, Code Contact 27 
Post, Guide 27 
Bracket, Connector 4 
Keytop W/Shoft (SOM) 26 
Keytop W/Shoft (EOA) 26 
Keytop W/Shoft (EOM) 26 
Keytop W/Shoft (Feed Out) 26 
Keytop W/Shaft (Rub Out) 26 
Keytop W /Shaft (Tape B. Sp) 26 
Keytop W/Shoft (SOL INQ) 26 
Keytop W/Shoft (SOL ORD) 26 
Keytop W/Shoft (EOL) 26 
Bracket 26 
Brocket, Switch 26 
Plate, Switch Actuator 26 
lnsu Ia tor 26 
Spring, Compression 26 
Plate, Retaining 26 
Switch Assembly (SOM) 26 
Switch Assembly (EOA) 26 
Switch Assembly (EOM) 26 
Switch Assembly (Feed Out) 26 
Switch Assembly (Rub Out) 26 
Switch Assembly (Tope B. Sp) 26 
Coble Assembly, Keyboard 11, 
46 
Plate, Keytop Guide 10 
Cable Assembly 27 
Brocket, Front 13 
Bracket Assembly, Bearing 7 
HousingW/Ball Bearing 4 
Shaft W/Beorings 7 
Plate, Nut 4 
Shaft (7-1/4" Lg) 7 
Shaft (3-9/32" Lg) 7 
Spacer 5 
Spacer 5 
Shaft 5 
Plate, Nut 4 
Bose 4 
Plate W/Bracket, Bearing 5 
Button, Pivot 5 
Gear Assembly, Intermediate 5 
Follower, Cam 27 
Contact Assembly, Intermediate 
27 
Bar, Code (Figs) 13 
Pin, Solenoid Plunger 4 
Bar, Code {Ltrs.) 13 
Brocket, Contact 4 
Shaft W/Beoring 7 
Cable Assembly 46 
Plate, Left 11 
Contact Assembly 28 
Connector, PI ug {2 Pt) 33 
Connector, Receptacle {2 Pt) 33 
Plate, Nut 4 
Washer, Felt 44 
Pinion (20 T) 44 
Gear (56 Pt) 44 
Shaft, Drive 44 
Gear {27 T) 43, 44 
Gear (42 T) 44 
Gear {66 T) 44 

Port 
Number 

145375 
145381 
145383 
145384 
145385 
145386 
145389 
145390 
145393 
146149 
146438 
147033 
147069 
147070 
147071 
147127 

149881 
150013 
150026 
150029 
150043 
150044 
150089 
150241 
150354 
150356 
150411 
150432 
150507 
150923 
150932 
150966 
150990 
150991 
150992 
151036 
151045 
151059 
151073 
151080 
151103 
151113 
151118 
151126 
151146 
151152 

151171 
151180 
151182 
151223 
151224 
151228 
151233 
151234 
151235 
151236 
151237 
151240 
151241 
151244 
151245 
151246 
151290 

ISS 1. SECTION 573-117-800 

Description and 
Page Number 

Gear (63 T) 44 
Washer, Thrust 44 
Key 44 
Pin, Guide 44 
Spring, Compression 44 
Sleeve 44 
Shaft, Idler 44 
Pinion (25 T) 44 
Bushing 43, 44 
Plate, Base 37 
Bellcronk 27 
Shield 11 
Switch, Keyboard {Sol lnq) 26 
Switch, Keyboard {Sol Ord) 26 
Switch, Keyboard {EOL) 26 
Modification Kit to Add a Shield 
for the Auxil iory Pushbutton on 
the Keyboard 11 
Cover, Gear 44 
Disk, Adjusting 18 
Lever, Shoe Release 18 
Wick, Felt 18 
Shoe, Secondary Clutch 18 
Shoe, Primary Clutch 18 
Screw (4-40 x l/2 Fil) 38 
Spring 18 
Arm, Trip 43 
Lever, Trip 43 
Washer, Flat 31, 37 
Washer, Flat 40 
Spring 31 
Washer, Felt 4, 19, 20 
Bushing, Shoulder 9 
Insulator {1-4) 3, 40 
Washer, Felt 20 
Washer, Felt 13, 14, 17 
Stud 30 
Screw, Shoulder {4-40) 20 
Bar, Space 10 
Stud 34 
Screw (4-40 x 5/32 Fil) 33, 42 
Washer, Flat 6, 16 
Spring 19, 23 
Strip, Mounting 3 
Plate, Spacing 3 
Spacer {25/64" ID) 5 
Strap, Mounting 3 
Screw {4-40 x 3/16 Hex) 16, 
17, 21, 22, 23, 31, 35, 37, 38, 
40, 47, 49 
Toggle, Contact 21, 22 
Link, Toggle 21, 22,49 
Washer, Insulating 21, 22, 49 
Screw, Shoulder (4-40) 10 
Screw, Pilot (6-40) 10, 27, 32 
Brocket W/Beoring 5 
Spacer 24 
Ratchet {27 T) 36 
Ratchet {28 T) 36 
Hub 36 
Spring, Flat 36 
Pawl 36 
Lever, Latching 36 
Bushing, Eccentric 36 
Washer, Felt 36, 44 
Washer, Flat 36 
Keylever Assembly 34 

Page 51 



SECTION 573-117-800 

Part 
Number 

151329 
151335 
151346 
151352 
151354 
151376 
151389 
151390 
151391 
151397 
151412 
151415 
151416 
151442 

151540 
151610 
151618 
151624 
151626 

151629 
151630 

151631 

151632 

151637 

151657 

151658 
151659 

151661 
151678 
151685 
151686 
151687 
151688 
151689 
151691 
151692 

151694 
151712 
151714 
151715 
151722 

151723 
151724 
151725 
151728 
151731 
151733 

151737 

151820 

Page 52 

Description and 
Page Number 

Switch, Sensitive 34, 36, 46 
Stud 3, 4, 40 
Screw (6-40 x 3/8 Fil) 43, 45,48 
Spring, Flat 3 
Screw (2-56 x 15/32 Fil) 24 
Label, Instruction 12 
Paper, Carbon 12 
Label 12 
Label Set 12 
Spring 37 
Insulator (1-9) 4 
Block, Terminal 3, 40 
Nut (6-40 Hex) 3, 4, 40 
Screw (6-40 x 1/2 Hex) 3, 4, 
5, 12, 17, 27, 33, 43, 47 
Lampholder 40 
Washer, Flat 43, 44 
Screw (6-40 x 7/16 Fil) 11 
Spacer 40 
Terminal 3, 4, 11, 24, 32, 33, 
34, 35, 36, 38, 39' 40, 44, 46, 
48 
Nut (6-40 Lug) 25, 43 
Screw (6-40 x 1/4 Hex) 3, 5, 
6, 7, 8, 9, 10, 13, 14, 23, 24, 
29, 32, 33, 39, 44, 47, 48 
Screw (6-40 x 5/16 Hex) 3, 4, 
5, 6, 7, 9, 10, 15, 17, 23, 24, 
25, 29, 31, 32, 33, 35, 39, 40, 
43, 44, 48 
Screw (6-40 x 3/8 Hex) 3, 4, 
5, 6, 7, 9, 10, 12, 13, 15, 21, 
22, 24, 25, 29, 33, 34, 36, 39, 
44 
Screw (4-40 x 1/4 Fil) 24, 31, 
32 
Screw (6-40 x 1/4 Fil) 24, 33, 
43 
Screw (6-40 x 5/16 Fil) 3, 44 
Screw (6-40 x 1/2 Fil) 10, 12, 
31 
Screw (6-40 x 1 Fil) 11 
Screw, Pilot (1/4-32) 3 
Screw (4-40 x 5/16 Fil) 31 
Screw (4-40 x 3/8 Fil) 35 
Screw (4-40 x 7/i6 Fil) 8, 24 
Screw (4-40 x 5/8 Fil) 28 
Screw (4-40 x 3/4 Fil) 32 
Screw (10-32 x 3/8 Fil) 7 
Screw (6-40 x 3/16 Fil) 4, 9, 
35, 37 
Screw (6-40 x 11/32 Fil) 3, 7 
Button, Pivot 5, 44 
Spring 14 
Spring 37 
Screw (6-40 x 3/16 Hex) 3, 4, 
9, 12, 13, 14, 19, 30, 36, 37, 40 
Screw (10-32 x 3/8 Hex) 3, 4, 5 
Screw (10-32 x 5/8 Hex) 5, 6 
Screw (10-32 x 3/4 Fil) 5, 6 
Spring 18 
Screw (4-40 x 7/8 Fil) 35 
Screw (4-40 x 9/16 Fil) 30, 33, 
42 
Screw (4-40 x 11/64 Hex) 18, 
37, 43 
Spring, Contact 21, 22, 49 

NUMERICAL INDEX (Continued) 

Part 
Number 

151843 
151879 
151880 

151885 
151886 
152045 
152051 
152318 
152441 
152462 
152463 
152464 
152467 
152754 
152761 
152839 
152887 
152893 

153247 
153248 
153249 
153250 
153252 
153266 
153273 
153400 
153534 
153537 
153538 

153539 
153631 

153799 

153817 

153819 
153839 
153841 
154008 
154009 
154010 
154013 
154014 
154015 
154016 
154018 
154019 
154020 
154021 
154023 
154025 
154027 
154029 
154030 
154032 
154033 
154034 
154036 
154037 
154039 
154040 
154041 
154042 

Description and 
Page Number 

Screw, Adjusting (6-40) 16 
Stud 36 
Nut (4-40 Hex) 21, 22, 31, 37, 
38, 40, 42, 49 
Plate, Nut 36 
Stud 36 
Guard, Gear 3 
Tissue 12 
Switch, Magnetic 34 
Washer, Flat 44 
Latch, Right 3 
Latch, Left 3 
Insulator (.062") 3 
Connector, Plug (20 Pt) 46 
Jumper (4-1/4" Red) 4 
Stud 47 
Spring, Latch 31 
Screw (4-40 x 1/2 Hex) 6 
Screw (4-40 x 1/4 Hex) 16, 18, 
20, 27, 28, 40, 47 
Lever, Trip 9 
Bushing, Shoulder (6-40) 9 
Bail, Transfer 9 
Link 9 
Link 3 
Lever, Trip 9 
Link 9 
Lamp, Incandescent (60 V) 40 
Washer, Flat 40 
Screw (6-40 x 9/32 Hex) 37,40 
Screw (6-40 x 7/16 Hex) 3, 30, 
32 
Screw (6-40 x 11/16 Hex) 30 
Network, Spark Suppression 32, 
39, 40 
Screw (4-40 x 21/64 Hex) 31, 
37 
Screw (4-40 x 3/8 Hex) 21, 22, 
40, 49 
Washer, Lock 4 
Screw (6-40 x 5/8 Hex) 25, 43 
Screw (6-40 x 9/16 Hex) 17, 34 
Guide, Code Bar 13, 14 
Plate, Front 19 
Bail, Transfer 19 
Bracket, Spring 13, 14 
Post, Guide 19 
Post 20 
Shaft 13 
Post, Locking Bail 19 
Follower, Eccentric 18 
Seal, Front 12 
Link 10 
Latch, Lock Bar 13 
Plate, Adjusting 20 
Bellcrank 20 
Wick, Felt 18 
Shaft, Signal Generator 18 
Sleeve, Gear 18 
Lever, Clutch Latch 17 
Lever, Clutch Stop 17 
Plate, Detent 19 
Lever 34 
Bracket 34 
Lever, Transfer 19 
Post, Stop 19 
Term ina I 21, 22, 49 

Part 
Number 

154043 
154045 
154046 
154047 
154051 
154053 
154056 
154057 
154058 
154059 
154064 
154065 
154066 
154067 
154068 
154069 
154070 
154071 
154072 
154076 
154079 
154080 
154081 
154083 
154084 
154085 
154086 
154087 
154088 
154089 
154091 
154092 
154094 
154095 
154096 
154097 
154099 
154101 
154102 
154105 
154106 
154107 
154109 
154110 
154111 
154115 
154117 
154118 
154119 
154120 
154121 
154122 

154123 
154124 

154125 
154126 
154127 
154129 
154130 
154131 
154132 
154133 
154134 
154135 
154136 

Description and 
Page Number 

Terminal 21,22,49 
Screw (6-40 Spl) 21, 22 
Stud 17 
Post, Spring 19 
Screw, Shoulder (6-40) 20 
Bail, Clutch Trip 17 
Brocket, Contact Box 21, 22, 49 
Plate 12 
Plate 12 
Brocket, Function Bail 8 
Brocket, Adjusting 9 
Lever W /Hub 9 
Lever (LOC-LF) 8 
Lever 8 
Bracket, Right Guide 13 
Brocket, Left Guide 13 
Guide, Code Lever 13 
Screw, Pilot (1/4-32) 13, 14 
Brocket, Stop 13, 14 
Plate, Nut 3 
Stud 20 
Lock, Wedge 16 
Plate, Retainer 16 
Spacer, Cam 18 
Bearing 20 
Plate 3 
Retainer, Wedge 16 
Plate, Nut 3 
Plate, Nut 3 
Post, Spring 20 
Guide, Non-Repeat Lever 20 
Shaft, Function 8 
Clomp 17 
Eccentric, Contact Box 21, 22 
Bushing, Eccentric 17 
Boil 9 
Boil, Function (LOC-CR) 8 
Plate, Rear 17 
Plate, Rear 20 
Post, Transfer Bail 19 
Bracket 3 
Brocket 9 
Plunger 3 
Hood, Keyboard 12 
Plate, Guide 10 
Plate, Guide 3 
Boil, Space Bar 10 
Lever W/Hub 34 
Bracket, Space Bar 10 
Lever, Code Bar 13, 14 
Lever, Code Bar (Space) 13 
Lever, Function (Keyboard Lock) 
13 
Lever (Function) 13 
Lever (Repeat & Keyboard Un­
lock) 13 
Spring 13, 14, 32, 37 
Bracket 34 
Nut (6-40 Hex) 20 
Bar, Clutch Trip 13 
Box, Contact 21 
Cover, Contact Box 21 
Brocket 9 
Bracket 9 
Brocket 36 
Pawl, Contact 36 
Pawl 36 

, 
, 

") 

) 

") 

;,) 

•; :• .r~ 



( 

f 

(
,. 

. 

( 

( 

( 

( 

Part 
Number 

154137 
154138 
154140 
154141 
154144 
154147 
154149 
154151 
154152 
154153 
154154 
154156 
154163 
154165 
154166 
154173 
154176 
154178 
154179 
154183 
154184 
154189 
154190 
154191 
154193 
154194 
154197 
154198 
154199 
154201 
154202 
154203 
154204 
154210 
154211 
154212 
154215 
154217 
154224 
154225 
154226 
154227 
154236 
154237 
154238 
154239 
154240 
154241 
154318 
154351 

154386 
154662 
154663 
154694 
154873 
154874 
155718 
155750 

155751 

155752 

Description and 
Page Number 

Lever, Adjustment 36 
Washer, Felt 18 
Bail, Locking 19 
Modification Kit 34 
Cable Assembly 36 
Modification Kit 34 
Coble Assembly 34, 46 
Boil Assembly, Universal 16 
Bar Assembly, Boll Lock 16 
Cable Assembly 34 
Cam, Signal Generator 18 
Grommet, Rubber 46 
Shaft Assembly, Clutch Cam 18 
Box Assembly, Contact 21 
Suppressor, Arc 21 
Plate 46 
Bracket 3 
Spring 19 
Boil, Universal 16 
Blade, Front 16 
Blade, Rear 16 
Insulator 21 
Filter, R.F. 21 
Spring 20 
Plate 34 
Base 21, 22,49 
Plug, Button 10 
Window, Plastic 12 
Shim (.005") 3 
Shim (.0 14") 3 
Screw(#4Spl) 12 
Bracket 12 
Grommet, Plastic 12 
Bracket, Left 10 
Brocket, Right 10 
Frame, Front 10 
Spring 20 
Wick, Leather 19 
Gear Assembly, Intermediate 5 
Box Assembly, Contact 21 
Box W/Strap 21 
Bracket, Support 9 
Lever, Latch 17 
Lever, Non-Repeat 20 
Extension 16 
Extension W/Post 16 
Bail, Code Bar 20 
Stud 20 
Plate 29 
Modification Kit To Equip Model 
28 Automatic Send-Receive Key­
board with Improved Code Bar 
Reset Bail 13, 20 
Plate, Adjusting 20 
Spacer 5 
Shaft 5 
Disk, Clutch Cam 18 
Connector, Receptacle (2 Pt) 46 
Connector, Plug (2 Pt) 46 
Jumper (3" Black) 38 
Sleeve, Insulating (3/32 ID x 
1/2" Lg) 27, 32, 33, 35, 36, 
37, 46 
Sleeve, Insulating (1/8 ID x 1" 
Lg) 11, 34, 36, 46 
Sleeve, Insulating (5/64 ID x 
1/2" Lg) 46 

NUMERICAL INDEX (Continued) 

Part 
Number 

155753 

155754 

155755 

155858 
155951 
155952 
155953 
155954 
155956 
155957 
155958 
155959 
155960 
155964 
155965 
155966 
155967 
155968 
155969 
155990 
155991 
155992 
155994 
155996 
155997 
155998 
155999 
156078 
156226 
156448 
156449 
156450 
156451 
156503 
156509 
156516 
156558 
156574 
156630 
156632 
156644 
156663 
156664 
156740 
157101 
158000 
158001 
158002 
158003 
158004 
158005 
158006 
158007 
158010 
158011 
158019 
158021 
158027 
158028 
158029 
158031 
158032 
158033 
158036 
158038 

Description and 
Page Number 

Sleeve, Insulating (1/8 ID x 1/2" 
Lg) 4, 11, 15, 32, 33, 38,46,48 
Sleeve, Insulating (1/16 ID x 
1/2" Lg) 40, 46 
Sleeve, Insulating (11/64 ID x 
5/8" Lg) 3, 33, 39, 40, 46 
Resistor (700 Ohm) 48 
Spring, Torsion 35 
Pin 35 
Stud (4-40) 35 
Switch, Micro 26, 35, 46 
Boil W/Bar 35 
Brocket 35 
Keylever 35 
Keytop 35 
Latch 31 
Lever, Stop 31 
Ratchet (88 T) 31 
Drum, Ratchet 31 
Washer, Spring 31 
Washer, Flat 31 
Brocket 31 
Counter Assembly, Character 31 
Keytop Assembly 35 
Cable Assembly 26, 35 
Insulator (.015") 24, 35 
Pinion (13 T) 45 
Gear (60 T) 45 
Pinion (12 T) 45 
Gear (34T) 45 
Contact Assembly 27 
Hub 6, 7 
Bushing 30 
Lever, Switch 30 
Screw (2-56 x 1/2 Fil) 35 
Bushing 30 
Wick, Felt 18 
Washer, Flat 19 
Latch 19 
Washer, Felt 20 
Post, Spring 16 
Washer, Felt 19 
Screw (6-40 x 13/32 Hex) 10,31 
Link, Drive 21 
Insulator 21, 22 
Sleeve 22 
Screw (6-40 x 7/32 Hex) 4,32,38,42 
Cable Assembly 38 
Base 3 
Gear (33T) 45 
Gear (11 T) 45 
Gear (12 T) 45 
Gear (47 T) 45 
Pinion (9T) 45 
Gear (44T) 45 
Container Assembly 29 
Bar, Locking 15 
Lever, Blocking 23 
Baffle 31 
Brocket, Switch 31 
Gear Set (1 00 WPM) 45 
Gear Set (75 WPM) 45 
Gear Set (60 vvPM) 45 
Bail, Feed 31 
Bail, Reset 31 
Spacer 31 
Lever, Reset 31 
Lever 31 

Port 
Number 

158040 
158042 
158045 
158046 
158047 
158050 
158051 
158052 
158053 
158054 
158056 
158060 
158061 
158062 
158063 
158064 
158066 
158067 
158068 
158071 
158073 
158075 
158077 
158079 
158087 
158088 
158089 
158090 
158091 
158093 
158094 
158099 
158103 
158105 
158107 
158113 
158114 
158115 
158116 
158117 
158118 
158119 
158120 
158121 
158122 
158123 
158135 
158136 
158137 
158139 
158141 
158144 
158145 
158147 
158148 
158149 
158150 
158151 
158156 
158158 
158160 
158161 
158162 
158163 
158164 
158186 
158189 
158202 

ISS 1, SECTION 573-117-800 

Description and 
Page Number 

Lever, Ratchet Drive 31 
Lever, Latch 31 
Stud 31 
Bracket 31 
Scale 31 
Switch, Contact 31 
Pulley 31 
Cam, Switch 31 
Clamp 31 
Cord, Indicator 31 
Cord, Reset 31 
Spring 23 
Pin 23 
Stop 24 
Bracket, Stop 13 
Clip, Spring 3 
Switch 24 
Bracket 24 
Plate 3 
Bracket, Bearing 6 
Shaft 6 
Shaft 6 
Gear (33 T) 6 
Shaft 6 
Bar, Code (#1) 13 
Bar, Code (#2) 13 
Bar, Code (#3) 13 
Bar, Code (#4) 13 
Bar,Code(#5) 13 
Spacer 13 
Stud 13 
Lever 33 
Latch W/Hub 13 
Bar, Carriage Return Code 13 
Bar, Character Counter Code 13 
Frame 23 
Cam, Control 23 
Bushing 23 
Lever, Reset 23 
Follower, Reset Cam 23 
Guide 23 
Bracket 23 
Bracket 23 
Roller 23 
Bracket 23 
Shaft 23 
link 23 
Latch 23 
Extension, Code Bar 23 
Bellcrank 23 
Lever 23 
Slide 23 
Extension 23 
Bushing, Eccentric 24, 31 
Washer, Felt 24 
Bracket 24 
Shaft 24 
Arm 24 
Lever 24 
Roller 24 
Bracket 24 
Indicator Assembly, Margin 24 
Bracket 24 
Switch, Sensitive 30, 46 
Lever W/Hub 24 
Screw (4-40 x 7/32 Fil) 26 
Washer, Insulating 24 
Housing, Switch 25 

Page 53 



SECTION 573-117-800 

Port 
Number 

158205 
158206 
158207 
158208 
158210 
158212 
158213 
158215 
158216 
158217 
158219 
158220 
158222 
158224 
158226 
158228 
158230 
158231 
158233 
158239 
158241 
158244 
158246 
158248 
158249 
158250 
158251 
158252 
158271 
158275 
158276 
158277 
158281 
158289 
158299 
158745 
158753 
158754 
158816 
158828 
158859 
159278 
159279 
159281 
159282 
159284 
159285 
159287 
159327 
159334 
159340 
159341 
159343 
159404 
159543 
159568 
159570 
159571 
159660 
159661 
159662 
159663 
159664 
159667 
159668 
159669 
159700 

Page 54 

Description and 
Page Number 

Cover 25 
Screw, Thumb (6-32) 25 
Screw, Set (10-32) 25 
Gear (43 T) 25 
Shaft 25 
Bracket 3 
Plate, Nut 3 
Plate, Nut 3, 4, 31 
Plate, Nut 3 
Plate, Nut 3 
Switch, Rotary 25 
Switch Assembly, Auxiliary 25 
Cable W/Terminals 46 
Cable W/Terminals 46 
Bracket W/Bushing 15 
Lever W/Stud 15 
Bracket, Contact 15 
Contact, Lock Bar 15 
Bracket 29 
Lever, Tape 30 
Container, Tape 29 
Cable W/Terminals 46 
Cable Assembly 46 
Cable Assembly 46 
Cable Assembly 46 
Block, Terminal 3, 4 
Plate, Mounting 3, 4 
Insulator (1-6) 4 
Guard, Gear 6, 7 
Plate, Clamp 15 
Screw (3-48 x 11/16 Rd) 15 
Screw (3-48 x 1 Rd) 15 
Connector, Plug (32 Pt) 46 
Reel, Tape 29 
Cover, Contact 15 
Clamp, Bearing :3, 6, 7, 44 
Armature 33 
Core, Magnet 33 
Spring, Contact 8 
Bushing, Mounting 5 
Post, Spring 33, 43, 45 
Pinion ( 14 T) 45 
Gear (96 T) 45 
Pinion (17 T) 45 
Gear (93 T) 45 
Gear (20 T) 45 
Gear (84 T) 45 
Retainer, Pinion 44, 45 
Washer, Flat 20 
Washer, Insulating 20 
Spring 31 
Bearing, Ball 5, 7, 44 
Cable W/Terminals 35 
Post 7 
Washer, Flat 29 
Bracket, Contact 28 
Spring, Contact 27, 28 
Stiffener 27, 28 
Gear Set (60 WPM) 45 
Pinion (1 OT) 45 
Gear (57T) 45 
Pinion (15T) 45 
Gear (78T) 45 
Gear Set (67 WPM) 45 
Pinion (20T) 45 
Gear (lOT) 45 
Gear Set (1 00 WPM) 45 

NUMERICAL INDEX (Continued) 

Part 
Number 

159804 
159871 
159882 
159883 
159897 
159899 
159976 
159977 
159978 
160090 
160185 
160324 
160369 
160370 
160375 
160377 
160393 
160483 
160583 
160987 
161089 
161100 
161102 
161238 
161293 
161294 
161295 
161301 
161330 
161331 
161332 
161333 
161346 
161347 
161356 

161357 
161440 
161525 
161826 
161859 
161860 
161861 
161882 
161954 
162075 
162308 
162309 
162333 
162335 
162342 
162344 
162345 
162351 
162352 
162571 
162572 
162659 
162731 
162815 
162873 

162874 
162875 
162876 
162878 
162879 
162880 

Description and 
Page Number 

Spring 42 
Switch Assembly, Auxiliary 25 
Gear Set (65 WPM) 45 
Gear Set (106 WPM) 45 
Arm 23 
Pin 23 
Armature 43, 47 
Hinge 47 
Shaft 47 
Lever, Transfer 19 
Post 28 
Cable Assembly 46 
Switch, Push (NO) 11 
Switch, Push (NC) 11 
Cable Assembly 46 
Switch, Rotary 25 
Cable Assembly 25, 46 
Bearing, Nylon 46 
Spring, Contact 8 
Pad, Tape Container 29 
Shaft 40 
Spring, Contact 28, 32 
Spring, Contact 27, 28 
Connector, Receptacle (36 Pt) 46 
Gear Set (60 WPM) 45 
Gear Set (75 WPM) 45 
Gear Set (100 WPM) 45 
Post 44, 45 
Gear (49T) 45 
Pinion (11T) 45 
Gear (42 T) 45 
Pinion (10 T) 45 
Washer, Felt 19 
Washer, Felt 36 
Gear Set (67 WPM) 45 

Gear Set (71 WPM) 45 
Spring 13, 23 
Connector, Plug (14 Pt) 11,27 
Plate 30 
Gear Set (60 WPM) 45 
Gear Set (75 WPM) 45 
Gear Set (100 WPM) 45 
Plate W/Bracket 7 
Socket, Lamp 11 
Tape, Reel 29 
Bail, Code Bar 20 
Bar, Clutch Trip 13 
Stud, Locating 8 
Cable Assembly 15 
Switch Assembly, Auxiliary 25 
Contact Assembly 15 
Switch, Rotary 25 
Cable Assembly 46 
Cable W/Terminals 46 
Cable Assembly 46 
Cable W/Terminals 46 
Retainer 44 
Modification Kit 36 
Cable Assembly 36 
Contact Assembly, Universal 32, 
38 
Clamp 32, 38 
Bracket 32, 38 
Bar, Retainer 32, 38 
Contact Assembly 32 
Spring, Contact 32 
Bracket 27, 32 

Part 
Number 

162881 
162882 
162883 
162884 
162885 
162886 
162891 
162892 
163015 
163018 
163019 
163020 
163021 
163022 
163023 
163024 
163025 
163106 
163167 
163368 
163440 
163442 
163445 
163452 
163453 
163454 
163455 
163456 
163457 
163460 
163461 
163462 
163463 
163464 
163500 
163501 
163502 
163504 
163505 
163511 
163512 
163519 
163531 
163532 
163536 
163585 
163586 
163647 
163775 
163813 
163814 
163852 
163963 
163964 
163979 
164005 

164082 
164083 
164107 
164127 
164131 
164138 
164142 
164143 
164144 
164145 

Description and 
Page Number 

Plate 27, 32 
Bushing, lnsu lating 32 
Cover, Insulating 27, 32 
Arm 32 
Segment, Cam 18, 32 
Screw (4-40 x 7/32 Hex) 18 
Cover, Contact Box 21 
Box Assembly, Contact 21 
Gear (28 T) 45 
Gear (49 T) 45 
Pinion (21 T) 45 
Gear (48 T) 45 
Pinion (28 T) 45 
Gear (80 T) 45 
Gear Set (60 WPM) 45 
Gear Set (75 WPM) 45 
Gear Set (1 00 WPM) 45 
Keylever Assembly (EOM) 37 
Cable Assembly 46 
Camsleeve 18 
Gear (48 T) 5 
Cable Assembly 15 
Insulator, Strip 21, 22, 45 
Pinion (20 T) 45 
Gear (56 T) 45 
Gear Set ( 107 WPM) 45 
Pinion (20T) 45 
Gear (52 T) 45 
Gear Set (71 WPM) 45 
Gear (55 T) 5 
Pinion ( 18 T) 45 
Gear (117 T) 45 
Pinion (24 T) 45 
Gear (104 T) 45 
Gear (52 T) 45 
Pinion (30 T) 45 
Gear Set (107 WPM) 45 
Gear Set (71 WPM) 45 
Gear Set (107 WPM) 45 
Plate 12 
Bracket 12 
Sleeve, Gear 18 
Switch Assembly, Tape Out 30 
Cable Assembly 30 
Spacer 21 
Bracket, Right 10 
Bracket, Left 1 0 
Channel, Ball 16 
Modification Kit 35 
Plate 35 
Lever W/Hub 35 
Keylever Assembly 32 
Plate 12 
Plate 11 
Lever, Code Bar 32, 37 
Modification Kit To Provide 
Universal Switch on Keyboard 38 
Cable Assembly 46 
Cable, Auxiliary Switch 46 
Bracket 25 
Plate, Keytop Guide 10 
Cable Assembly 11 
Stud 38 
Bracket 4, 37, 40 
Plate, Mounting 37 
Plate, Side 37 
Pivot, Lever 37 

'~) 

!'~ 

) 

')· 
,. 

I) 

,;) 

J 



( 

( 

( 

( 

( 

( 

l_ 

Part 
Number 

164146 
164148 
164151 
164154 
164155 
164156 
164157 
164158 
164160 
164161 
164162 
164163 
164164 
164165 
164168 
164169 
164224 
164234 
164288 
164349 
164379 
164409 
164426 
164457 
164485 
164489 
164490 
164495 
164496 
164497 
164499 
164500 
164501 
164502 
164504 
164583 

164584 

164585 

164644 
164645 
164646 
164647 
164649 
164650 
164651 
164653 
164659 
165027 
165693 
165694 
170086 
170088 
170089 
170098 
170099 
170100 
170101 
170102 
170103 
170104 
170105 

Description and 
Page Number 

Lever, Stop 37 
Spacer, Stop Arm 37 
Lever, Detent 37 
Lever, Sensing 37 
Yoke, Magnet 37 
Armature 37 
Shaft 37 
Latch 37 
Link 38 
Drum, Message 37 
Ring, "0" 37 
Blade, Stop 37 
Blade, Code 37 
Plate, Drive 37 
Pawl, Stepping 37 
Stud, Eccentric 37 
Insulator (7-12) 3, 4 
Gear Assembly, Intermediate 5 
Cable Assembly 46 
Shaft Assembly, Clutch Cam 18 
Cab!e 33 
Cable, Auxiliary Switch 46 
Modification Kit 40 
Keylever Assembly 32 
Bail 17, 33 
Bar, Universal 33 
Bar, Clutch Trip 33 
Cable Assembly 46 
Bail 37 
Eccentric 37 
Bar, Locking 37 
Resistor Assembly 39 
Plate, Mounting 39 
Modification Kit 37, 38 
Cable W/Terminals 39 
Modification Kit - Noise 
Reduction Gears and Coup I ing 
for 60 WPM ASR Set 45 
Modification Kit- Noise 
Reduction Gears and Coup I ing 
for 75 WPM ASR Set 45 
Modification Kit- Noise 
Reduction Gears and Coupling 
for 100 WPM ASR Set 45 
Post 33 
Post 33 
Plate, Nut 33 
Bracket 33 
Plate, Mounting 33 
Contact Assembly 33 
Bail, Armature 32 
Bracket 33 
Modification Kit 33 
Network, Spark Suppression 4 
Cable 32 
Cable Assembly, Keyboard 46 
Lever, Selector 19 
Gear Set (88 WPM) 45 
Gear Set (8B WPM) 45 
Camsleeve 18 
Shaft Assembly, Clutch Cam 18 
Gear Set (100 WPM) 45 
Bar,Code(#1) 14 
Bar, Code (#2) 14 
Bar, Code (#3) 14 
Bar, Code (#4) 14 
Bar, Code (#5) 14 

NUMERICAL INDEX (Continued) 

Part 
Number 

170106 
170172 
170173 
170185 
170186 
170187 
170188 
170189 
170190 
170293 
170297 
170320 

170321 
170322 
170323 
170324 
170325 
170329 
170330 
170331 
170332 
170334 
170337 
170342 
170349 
170350 
170351 
170352 
170353 
170354 
170355 
170356 
170357 
170358 
170360 
170361 
170362 
170363 
170364 
170365 
170368 
170369 
170370 
170371 
170372 
170373 
170374 
170375 
170376 
170379 
170380 
170381 
170382 
170383 
170385 
170386 
170388 
170390 
170391 
170392 
170395 
170396 
170397 
170398 
170399 
170400 

Description and 
Page Number 

Bar, Code (~~'0) 14 
Bracket 34 
Lever W /Hub 34 
Pinion (25 T) 45 
Gear (119 T) 45 
Pinion (30 T) 45 
Gear (59 T) 45 
Pinion (15 T) 45 
Gear (51 T) 45 
Pinion (11 T) 45 
Gear (33 T) 45 
Connector, Receptacle (24 Pt) 
46 
Cable Assembly 46 
Lens, Pilot Light (Red) 11 
Lens, Pilot Light (Yellow) 11 
Bracket, Front 13, 14 
Bar, Auxiliary Code 14 
Plate, Left 11 
Plate, Right 11 
Bar Assembly 16 
Bail Assembly, Universal 16 
Shaft Assembly, Clutch Cam 18 
Indicator Assembly, Margin 24 
Cable Assembly 46 
Container Assembly 29 
Bar, Code (#o) 14 
Bar, Code (#1) 14 
Bar, Code (#2) 14 
Bar, Code (#3) 14 
Bar, Code (#4) 14 
Bar, Code (#5) 14 
Bar, Code (#6) 14 
Bar, Code (#7) 14 
Bracket 3 
Bar, Auxiliary Code 14 
Bar, Clutch Trip 14 
Latch, Auxiliary 14 
Bracket, Left 14 
Bracket, Right 14 
Guide, Code Lever 14 
Shaft 14 
Bracket, Support 14 
Lever, Function 14 
Lever, Function 14 
Bail, Universal 16 
Blade, Rear 16 
Blade, Front 16 
Lever, Auxiliary 14 
Channel Assembly, Ball 16 
Retainer, Ball 16 
Retainer, Wedge 16 
Lever, Start 19 
Lever, Selector (#2) 19 
Lever, Selector (#3) 19 
Frame W/Bushing 17 
Guide, Transfer Lever 19 
Post, Guide 19 
Bail, Locking 19 
Guide, Transfer Lever 19 
Lever, Non-Repeat 20 
Bracket, Function Bail 8 
Bail (L.B.S.) 9 
Bail (L.C.R.) 8 
Lever (LLF) 8 
Lever 9 
Plate, Keytop Guide 10 

Part 
Number 

170401 
170403 
170404 
170405 
170406 
170407 
170409 
170410 
170412 
170413 
170414 
170418 
170419 
170454 
170456 
170494 
170496 
170499 
171541 
171559 
172945 
172947 
172948 
172976 
172978 
173028 
173029 
173095 
173096 
173122 

173220 
173221 
173222 
173237 
173398 
173454 
173508 
173645 
173711 
173793 
173794 
173795 
173992 
173993 
173994 
174034 
174179 
174181 
174182 
174183 
174184 
174217 
174219 
174220 
174221 
174222 
174223 
174225 
174226 
174227 
174238 
174250 
174314 
174350 
174410 

ISS 1, SECTION 573-117-800 

Description and 
Page Number 

Frame, Front 10 
Plate, Right 11 
Plate, Left 11 
Panel Assembly, Right 11 
Bracket, Left Space Bar 10 
Bracket, Right Space Bar 10 
Bail, Space Bar 10 
Plate, Nut 3 
Bracket, Switch Mounting 8 
Contact Assembly 8 
Lever, Function 14 
Bracket 24 
Spacer 10 
Bar, Space 10 
Container, Tape 29 
Keylever Assembly 9 
Keylever Assembly (LOC B. SP) 9 
Panel Assembly, Left 11 
Diode 48 
Bulb, Lamp (28 V) 11,46 
Modification Kit 37, 38, 39 
Plate, Mounting 39 
Cable Assembly 39 
Filter, R.F. 21 
Cover, Contact 15 
Post, Spring 38 
Lever, Latch 38 
Link 38 
Stud, Eccentric 20, 38 
Mofification Kit To Eliminate 
Interference with the Code Bar 
Reset Bail 38 
Plate, Left 11 
Panel Assembly, Left 11 
Cable Assembly 46 
Cable Assembly 46 
Cable W/Terminal 38 
Cable Assembly 46 
Gear (66 T) 7 
Coupling 6 
Cable Assembly 24 
Gear (100 T) 45 
Pinion (14 T) 45 
Gear Set (65 WPM) 45 
Gear Set 45 
Pinion (14 T) 45 
Gear (40 T) 45 
Screw (4-40 x 13/16 Hex) 27 
Spacer 32 
Bracket, Relay Mounting 32 
Relay 32 
Guard 32 
Plate, Cover 32 
Frame 40 
Bracket 40 
Bushing 40 
Washer, Spring 40 
Armature 40 
Cover 40 
Cable Assembly 40 
Cable W/Terminals 40 
Cable Assembly 40 
Magnet Assembly 40 
Pin, Roll 43, 44 
Cable W/Terminals 46 
Bar, Code 13 
Box Assembly, Contact 22 

Page 55 



SECTION 573-117-800 

Part 
Number 

174411 
174412 
174413 
174414 
174415 
174416 
174421 
174422 
174491 

176304 
176305 
176306 
176307 
176308 
176309 
176310 
176311 
176312 
176313 
176314 
176316 
176318 
176320 
176321 
176323 
176339 
176354 
176395 
176405 
176406 
176407 
176436 
176632 
176633 
176634 
176659 
176661 
176663 
176672 
176673 
176674 
176675 
176682 
176691 

176700 
176702 
176703 
176709 
176752 
176770 
176771 
176772 
176774 
176776 
176779 
176780 
176781 
176782 
176784 
176787 
176789 
176790 
176792 
176793 

Page 56 

Description and 
Page Number 

Insulator 22 
Spacer 22 
Terminal 22 
Bushing 22 
Cover, Contact Box 22 
Box, Contact 22 
Filter, R.F. 22 
Filter, R.F. 22 
Modification Kit To Provide 
R.F. Filter Assembly for Signal 
Generator Contacts 21 
Bracket 37, 42 
Lever, Reset 42 
Pawl 42 
Arm, Drive 42 
Screw, Eccentric (4-40) 42 
Finger 42 
Bracket 42 
Pawl, Release Lug 42 
Screw, Eccentric (4-40) 42 
Latch, Drive Pawl 42 
Roller 42 
Spacer, Reset Lever 42 
Shaft 42 
Plate 42 
Shim (.010") 42 
Plate, Side 42 
Post, Stop 20 
Sleeve 19 
Modification Kit 42 
Modification Kit 35 
Bracket 35 
Lever 35 
Cam 23 
Bracket 40 
Switch, Rotary 40 
Lever, Actuator 40 
Lever, Trip 4 
Bracket 4 
Link 3 
Solenoid 4 
Suppressor, Spark 4 
Bracket 29 
Solenoid Assembly 4 
Cable Assembly 46 
Resistor (500 Ohm) W/Terminals 
4 
Base 4 
Bracket 4 
Plate, Mounting 4 
Container Assembly 29 
Ring, Retaining 43 
Bracket 43 
Shaft 43 
Gear (56 T) 43 
Gear (42 T) 43 
Gear (40 T) 43 
Wick, Felt 43 
Hub 43 
Shaft, Clutch 43 
Gear (63 T) 43 
Bearing 43 
Gear (66 T) 43 
Hub 43 
Washer, Bearing 43 
Sleeve 43 
Sleeve 43 

NUMERICAL INDEX (Continued) 

Part 
Number 

176794 
176795 
176796 
176797 
176799 
176801 
176802 
176803 
176804 
176805 
176807 
176808 
176809 
177005 
177018 
177355 
178142 
178329 
178331 
178339 
178340 
178346 
178349 
178490 

178491 
178492 
178493 
178494 
178599 
178725 
178726 
178728 

178769 
178770 
178771 
178772 
178773 
178774 
178775 
178776 
178777 
178785 
178786 
178787 
178790 
178795 
178849 
178851 
178871 

179170 
179258 
179278 
179279 
179362 
179363 
179621 
179623 
179643 
179740 
179748 
179800 
179990 
179991 
179992 

Description and 
Page Number 

Spring, Left Clutch 43 
Spring, Right Clutch 43 
Wick, Felt 43 
Gear (48 T) 43 
Gear (35 T) 43 
Guard, Gear 43 
Plate, Right Bearing 43 
Plate, Left Bearing 43 
Shaft, Idler 43 
Gear (25 T) 43 
Shaft, Trip 43 
Bracket 43 
Bracket 43 
Contact Assembly 15 
Bracket 40 
Resistor (4000 Ohm) 3 
Camsleeve 18 
Cable Assembly 32 
Cable Assembly 32 
Cable Assembly 32 
Relay Assembly, Control 32 
Modification Kit 18, 32 
Cable Assembly W/Relay 32 
Modification Kit To Prevent 
Keyboard Lockup 13 
Bail 20 
Lever 20 
Latch 20 
Spring, Torsion 20 
Cable W/Terminal 3 
Spring 31 
Bracket, Spring 31 
Modification Kit To Improve 
Character Counter 31 
Gear Set ( 100 WPM) 45 
Pinion (23 T) 45 
Gear (46 T) 45 
Gear Set (66 WPM) 45 
Pinion (20 T) 45 
Gear (60 T) 45 
Gear Set (61 WPM) 45 
Pinion (17 T) 45 
Gear (56 T) 45 
Shaft Assembly 18 
Cable Assembly 46 
Sleeve Assembly, Gear 18 
Contact Assembly 15 
Camsleeve 18 
Cord Assembly 31 
Pulley 31 
Sleeve, Insulating (7/16 ID x 
1-1/8" Lg) 39 
Screw (6-40 x 3/4 Rd) 11 
Bracket, Scale 31 
Drum, Ratchet 31 
Bracket 31 
Cable Assembly 33 
Cable Assembly 33 
Cable W/Terminal 46 
Resistor (3920 Ohm) 3 
Network, Fi Iter 49 
Cable Assembly 40 
Connector, Plug (5 Pt) 48 
Toggle 21,49 
Button, Black 11 
Button, Red 11 
Button, Gray 11 

Part 
Number 

192025 
192533 
192534 
192629 
192681 
193565 
193654 
193802 

193983 
194048 
194425 
194452 
194901 
194925 
194926 
194927 
194928 
195144 
195145 
195146 
195147 
195154 
195155 
195156 
195157 
195158 
195160 
195161 
195163 
195164 
195165 
195166 
195167 
195168 
195169 
195182 
195183 
195.184 
195186 
195187 

195241 
195263 
195264 
195377 
195417 
195418 
195420 
195427 
195582 
195648 
195651 
195652 
197928 
197929 
197930 
198050 
198051 
198052 
198053 
198054 
198055 
198056 
198057 

Description and 
Page Number 

Washer, Thrust 44 
Plate, Rear 20 
Post, Locking Bail 19 
Shaft 7 
Screw (4-40 Spl) 16 
Coupling 7, 45 
Clamp, Armature 33 
Modification Kit To Equip LAK 
Keyboard Perforator Bases with 
Perforator Trip Delay Mechanism 
20 
Guide, Tape 29 
Screw (4-40 Spl) 49 
Modification Kit 33 
Lever 13 
Screw (4-40 Spl) 49 
Pinion ( 13 T) 45 
Gear (81 T) 45 
Gear Set (67 WPM) 45 
Gear Set (67 WPM) 45 
Pinion (11 T) 45 
Gear (49 T) 45 
Gear Set (67 WPM) 45 
Gear Set (67 WPM) 45 
Modification Kit 6, 44 
Cable W/Terminals 44 
Pinion (28 T) 44 
Gear (49 T) 44 
Bracket 44 
Pinion (20 T) 44 
Shaft 44 
Bracket 44 
Bracket, Bearing 6 
Shaft 6 
Plate 6 
Lever 44 
Bracket 44 
Bracket 44 
Gear (20 T) 45 
Gear (52 T) 45 
Gear Set (67 WPM) 45 
Screw (4-40 x 7/8 Hex) 21 
Screw (4-40 x 1-1/2 Hex) 21, 
22,49 
Screw, Contact (4-40) 21,49 
Pinion (22 T) 44 
Gear (49 T) 44 
Network, Spark Suppression 3 
Shaft, Driven 44 
Gear (48 T) 44 
Pawl 44 
Washer, Flat 44 
Network, Filter 49 
Jumper (1-3/4" Green) 21 ,49 
Box, Contact 49 
Cover, Contact Box 49 
Switch, Red Pushbutton 11 
Switch, Black Pushbutton 11 
Switch, Gray Pushbutton 11 
Gear Set (81 WPM) 45 
Pinion (17 T) 45 
Gear (97 T) 45 
Gear Set (106 WPM) 45 
Pinion (21 T) 45 
Gear (92 T) 45 
Gear Set (81 WPM) 45 
Pinion ( 19 T) 45 

'') 

"' ... 

I.,, 

"') 

) 

/)': 
""' 

\ ...•. ~ 
·~I 

~J 



r Part Description and 
Number Page Number 

198058 Gear (70 T) 45 
198351 Coble W/Terminals 33 

( 198352 Coble Assembly 46 
198353 Coble W/Terminals 46 
198588 Brocket 47 
198589 Hinge 47 
198590 Fork 47 
198592 Cover 47 
198601 Bracket 48 
198606 Connector, Receptacle (4 Pt) 48 
198608 Connector, Plug (4 Pt) 48 
198609 Bracket, Mounting 48 
198679 Brocket 44 

( 198680 Screw, Clamping (10-32) 44 
199070 Box Assembly 49 

( 

( 

(, 

l 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

199090 Pinion (20 T) 45 
199091 Gear (56 T) 45 
199183 Coble Assembly 48 
199184 Cable Assembly 48 
199186 Coble Assembly 46 
199187 Coble W/Terminols 46 
199189 Diode Assembly 48 
199193 Bushing 49 
199196 Link 49 
304610 Plate, Right Switch 11 
304902 Switch, Push Botton 46 
304903 Switch, Push Button 46 
305569 Pinion (22 T) 45 
305570 Gear (55 T) 45 
305571 Pinion (14 T) 45 

Port 
Number 

305572 
305573 
305574 
305577 
305578 
305579 
305633 
305634 

305635 
305757 

305758 
305760 
306732 
309538 
309539 

ISS 1, SECTION 573-117-800 

Description and 
Page Number 

Gear (52 T) 45 
Pinion (13 T) 45 
Gear (53 T) 45 
Gear Set (100 WPM) 45 
Gear Set (67 WPM) 45 
Gear Set (60 WPM) 45 
Gear (55 T) 7 
Brocket Assembly, Bearing 7 

Shaft W/Beorings 7 
Lever, Switch 25 

Brocket 4 
Brocket, Connector 48 
Resistor (1.5 Meg Ohm) 25 
Cop (BD) 46 
Cop (AL) 46 

Page 57 
57 Pages 



·..J ---


